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Appendix C. Radiated Spurious Emission Test Data
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

Relative Humidity : 22 ~23C
Test Engineer: Koi Ji Temperature : 41 ~ 429
<CDD mode>

Radiated Spurious Emission Test Modes

Mode Band FGal-rl]zd) Antenna Modulation Channel| Frequency g::: RU Remark
Mode 1 | U-NII-1  5.15-5.25 CDD 1S4T 802.11a 36 5180 6Mbps - Sample 1
Mode 2 | U-NII-1  5.15-5.25 CDD 1S4T 802.11a 44 5220 6Mbps - Sample 1
Mode 3 | U-NII-1 | 5.15-5.25 |CDD 1S4T 802.11a 48 5240 6Mbps - Sample 1
Mode 4 | U-NII-1 | 5.15-5.25 |CDD 1S4T 802.11BE EHT20 36 5180 MCSO0 Full Sample 1
Mode 5 | U-NII-1 | 5.15-5.25 |CDD 1S4T 802.11BE EHT20 44 5220 MCSO0 Full Sample 1
Mode 6 | U-NII-1  5.15-5.25 CDD 1S4T 802.11BE EHT20 48 5240 MCSO0 Full Sample 1
Mode 7 | U-NII-1  5.15-5.25 CDD 1S4T 802.11BE EHT40 38 5190 MCSO0 Full Sample 1
Mode 8 | U-NII-1  5.15-5.25 CDD 1S4T 802.11BE EHT40 46 5230 MCSO0 Full Sample 1
Mode 9 | U-NII-1 | 5.15-5.25 |CDD 1S4T 802.11BE EHT80 42 5210 MCSO0 Full Sample 1
Mode 10 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11BE EHT20 36 5180 MCSO0 RU52*4 Sample 1
Mode 11 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11BE EHT80 42 5210 MCSO0 PC 20MHz,Loc 4 Sample 1
Mode 12 U-NII-2A| 5.25-5.35 CDD 1S4T 802.11a 52 5260 6Mbps - Sample 1
Mode 13 U-NII-2A 5.25-5.35 |CDD 1S4T 802.11a 60 5300 |6Mbps - Sample 1
Mode 14 U-NII-2A| 5.25-5.35 CDD 1S4T 802.11a 64 5320 6Mbps - Sample 1
Mode 15 U-NII-2A| 5.25-5.35 CDD 1S4T 802.11BE EHT20 52 5260 MCSO Full Sample 1
Mode 16 U-NII-2A| 5.25-5.35 CDD 1S4T 802.11BE EHT20 60 5300 MCSO Full Sample 1
Mode 17 U-NII-2A| 5.25-5.35 |CDD 1S4T| 802.11BE EHT20 64 5320 MCSO Full Sample 1
Mode 18 U-NII-2A| 5.25-5.35 CDD 1S4T 802.11BE EHT40 54 5270 MCSO Full Sample 1
Mode 19 U-NII-2A| 5.25-5.35 CDD 1S4T 802.11BE EHT40 62 5310 MCSO0 Full Sample 1
Mode 20 U-NII-2A| 5.25-5.35 CDD 1S4T 802.11BE EHT80 58 5290 MCSO0 Full Sample 1
Mode 21 U-NII-2A| 5.25-5.35 CDD 1S4T 802.11BE EHT80 58 5290 MCSO0 PC 20MHz,Loc 1 Sample 1
Mode 22 U-NII-2A| 5.25-5.35 |CDD 1S4T| 802.11BE EHT160 50 5250 MCSO Full Sample 1
Mode 23 U-NII-2A| 5.25-5.35 CDD 1S4T 802.11BE EHT20 64 5320 MCSO0 RU52*4 Sample 1
Mode 24 U-NII-2A| 5.25-5.35 |CDD 1S4T| 802.11BE EHT160 50 5250 MCSO0 PC 20MHz,Loc 1 Sample 1
Mode 25 U-NII-2A| 5.25-5.35 |CDD 1S4T| 802.11BE EHT160 50 5250 MCSO0 PC 20MHz,Loc 8 Sample 1
Mode 26 U-NII-2C 5.47-5.725 CDD 1S4T 802.11a 100 5500 |6Mbps - Sample 1
Mode 27 U-NII-2C|5.47-5.725 CDD 1S4T 802.11a 116 5580 6Mbps - Sample 1
Mode 28 U-NII-2C|5.47-5.725 CDD 1S4T 802.11a 140 5700 6Mbps - Sample 1
Mode 29 U-NII-2C|5.47-5.725 CDD 1S4T 802.11BE EHT20 100 5500 MCSO0 Full Sample 1
Mode 30 U-NII-2C|5.47-5.725 CDD 1S4T 802.11BE EHT20 116 5580 MCSO0 Full Sample 1
Mode 31 U-NII-2C|5.47-5.725 CDD 1S4T 802.11BE EHT20 140 5700 MCSO0 Full Sample 1
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Mode Band (BGa:g Antenna Modulation Channel|Frequency g:{: RU Remark
Mode 32 U-NII-2C 5.47-5.725 CDD 1S4T 802.11BE EHT40 102 5510 MCSO0 Full Sample 1
Mode 33 U-NII-2C 5.47-5.725 CDD 1S4T 802.11BE EHT40 110 5550 MCSO0 Full Sample 1
Mode 34 U-NII-2C 5.47-5.725 CDD 1S4T 802.11BE EHT40 134 5670 MCSO0 Full Sample 1
Mode 35 U-NII-2C|5.47-5.725 CDD 1S4T 802.11BE EHT80 106 5530 MCSO0 Full Sample 1
Mode 36 U-NII-2C|5.47-5.725 CDD 1S4T 802.11BE EHT80 106 5530 MCSO0 PC 20MHz,Loc 4 Sample 1
Mode 37 U-NII-2C|5.47-5.725 CDD 1S4T 802.11BE EHT80 122 5610 MCSO0 Full Sample 1
Mode 38 U-NII-2C 5.47-5.725 CDD 1S4T 802.11BE EHT80 122 5610 MCSO0 PC 20MHz,Loc 1 Sample 1
Mode 39 U-NII-2C 5.47-5.725 CDD 1S4T 802.11BE EHT160 114 5570 MCSO0 Full Sample 1
Mode 40 U-NII-2C 5.47-5.725 CDD 1S4T 802.11BE EHT160 114 5570 MCSO0 PC 20MHz,Loc 1 Sample 1
Mode 41 U-NII-2C|5.47-5.725 CDD 1S4T| 802.11BE EHT160 114 5570 MCSO0 PC 20MHz,Loc 8 Sample 1
Mode 42 U-NII-2C|5.47-5.725 CDD 1S4T 802.11BE EHT20 100 5500 MCSO0 RU52*4 Sample 1
Mode 43 U-NII-2C|5.47-5.725 CDD 1S4T 802.11BE EHT20 140 5700 MCSO0 RU52*4 Sample 1
Mode 44 U-NII-2C 5.725-5.85 CDD 1S4T 802.11a 144 5720 6Mbps - Sample 1
Mode 45 U-NII-2C 5.725-5.85 CDD 1S4T 802.11BE EHT20 144 5720 MCSO0 Full Sample 1
Mode 46 U-NII-2C 5.725-5.85 CDD 1S4T 802.11BE EHT40 142 5710 MCSO0 Full Sample 1
Mode 47 U-NII-2C|5.725-5.85 CDD 1S4T 802.11BE EHT80 138 5690 MCSO0 Full Sample 1
Mode 48 U-NII-3 |5.725-5.85 CDD 1S4T 802.11a 149 5745 6Mbps - Sample 1
Mode 49 U-NII-3 5.725-5.85/CDD 1S4T 802.11a 157 5785 |6Mbps - Sample 1
Mode 50 U-NII-3 |5.725-5.85 CDD 1S4T 802.11a 165 5825 6Mbps - Sample 1
Mode 51 U-NII-3 |5.725-5.85 CDD 1S4T 802.11BE EHT20 149 5745 MCSO Full Sample 1
Mode 52 U-NII-3 |5.725-5.85 CDD 1S4T 802.11BE EHT20 157 5785 MCSO Full Sample 1
Mode 53 U-NII-3 |5.725-5.85 CDD 1S4T 802.11BE EHT20 165 5825 MCSO0 Full Sample 1
Mode 54  U-NII-3 |5.725-5.85 CDD 1S4T 802.11BE EHT40 151 5755 MCSO Full Sample 1
Mode 55  U-NII-3 |5.725-5.85 CDD 1S4T 802.11BE EHT20 149 5745 MCSO0 RU52*4 Sample 1
Mode 56 | U-NII-3 |5.725-5.85/CDD 1S4T| 802.11BE EHT40 159 5795 MCSO Full Sample 1
Mode 57  U-NII-3 |5.725-5.85 CDD 1S4T 802.11BE EHT80 155 5775 MCSO Full Sample 1
Mode 58 U-NII-3 |5.725-5.85 CDD 1S4T 802.11BE EHT20 165 5825 MCSO RU52*4 Sample 1
Mode 59 U-NII-3 |5.725-5.85 CDD 1S4T 802.11BE EHT80 155 5775 MCSO0 PC 20MHz,Loc 4 Sample 1
Mode 60 U-NII-3 |5.725-5.85 CDD 1S4T 802.11BE EHT80 155 5775 MCSO0 PC 20MHz,Loc 1 Sample 1
Mode 93  U-NII-1 | 5.15-5.25 CDD 1S4T 802.11BE EHT40 38 5190 MCSO0 Full Sample 2
Mode 94  U-NII-1 | 5.15-5.25 CDD 1S4T 802.11BE EHT40 38 5190 MCSO0 Full Sample 3
Note:

1. There are three samples under test, only different for the antenna manufacturers. According to the difference, we

choose sample 1 to full test and the sample 2/3 are verified the worst case for RSE.

2. 802.11be EHT160 support Channel puncturing 20M and 40MHz, according to PSD of puncturing, 20M PSD > 40M

PSD, so only the worst channel puncturing 20M is shown in the report.

3. Loc: Puncture Location. PC: channel puncturing.
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Summary of each worse mode

Mode Modulation Ch. (i/rlﬁg) (dléi(/ellm) (dIB_LnC;;m) M(?jrg)in Pol. Z?/Zk Result  Remark
1 802.11a 36  5150.00 51.40 54.00 -2.60 H AVERAGE Pass @ Band Edge
1 802.11a 36 | 10373.33 55.08 68.20 -13.12 1V Peak Pass | Harmonic
2 802.11a 44 | 5149.38 47.60 54.00 -6.40 H AVERAGE Pass @ Band Edge
2 802.11a 44 | 10456.20 54.58 68.20 -13.62 \% Peak Pass Harmonic
3 802.11a 48 | 5431.18 47.85 54.00 -6.15 H | AVERAGE | Pass | Band Edge
3 802.11a 48 | 10505.33 54.69 68.20 -13.51 \% Peak Pass Harmonic
4 802.11BE EHT20 | 36  5150.00 52.14 54.00 -1.86 H  AVERAGE Pass @ Band Edge
4 802.11BE EHT20 | 36 H 10360.00 52.49 68.20 -15.71 \% PEAK Pass Harmonic
5 802.11BE EHT20 | 44 5149.82 48.69 54.00 -5.31 H AVERAGE Pass @ Band Edge
5 802.11BE EHT20 | 44 10469.40 54.37 68.20 -13.83 \% Peak Pass Harmonic
6 802.11BE EHT20 | 48 @ 5149.04 47.48 54.00 -6.52 H | AVERAGE | Pass | Band Edge
6 802.11BE EHT20 | 48 # 10505.33 54.39 68.20 -13.81 \Y, Peak Pass | Harmonic
7 802.11BE EHT40 | 38 5149.92 53.69 54.00 -0.31 H AVERAGE Pass Band Edge
7 802.11BE EHT40 38 | 10380.00 49.22 68.20 -18.98 | V PEAK Pass = Harmonic
8 802.11BE EHT40 | 46 5147.36 49.68 54.00 -4.32 H  AVERAGE Pass Band Edge
8 802.11BE EHT40 | 46 10460.00 50.47 68.20 -17.73 \% PEAK Pass Harmonic
9 802.11BE EHT80 | 42 @ 5136.96 53.30 54.00 -0.70 H AVERAGE Pass @ Band Edge
9 802.11BE EHT80 | 42 10420.00 47.89 68.20 -20.31 \% PEAK Pass Harmonic
10 802.11BE EHT20 | 36 @ 5146.70 49.61 54.00 -4.39 V | AVERAGE Pass @ Band Edge
10 802.11BE EHT20 | 36 - - - - - - - Harmonic
11 802.11BE EHT80 | 42 @ 5134.24 51.27 54.00 -2.73 H | AVERAGE | Pass | Band Edge
11 802.11BE EHT80 | 42 - - - - - - - Harmonic
12 802.11a 52 5453.00 47.96 54.00 -6.04 H | AVERAGE | Pass | Band Edge
12 802.11a 52  10520.00 54.51 68.20 -13.69 \% PEAK Pass Harmonic
13 802.11a 60 5357.60 52.42 54.00 -1.58 H | AVERAGE | Pass | Band Edge
13 802.11a 60 10600.00 39.49 54.00 -14.51 V | AVERAGE Pass Harmonic
14 802.11a 64  5350.00 51.18 54.00 -2.82 H | AVERAGE | Pass | Band Edge
14 802.11a 64 10640.00 38.19 54.00 -15.81 V | AVERAGE Pass Harmonic
15 802.11BE EHT20 | 52 @ 5452.80 47.76 54.00 -6.24 H | AVERAGE | Pass | Band Edge
15 802.11BE EHT20 | 52 10520.00 52.14 68.20 -16.06 H PEAK Pass Harmonic
16 802.11BE EHT20 | 60 @ 5350.00 49.45 54.00 -4.55 H  AVERAGE Pass @ Band Edge
16 802.11BE EHT20 | 60 10600.00 37.31 54.00 -16.69 V | AVERAGE Pass Harmonic
17 802.11BE EHT20 | 64 @ 5350.00 51.41 54.00 -2.59 H | AVERAGE | Pass | Band Edge
17 802.11BE EHT20 | 64 10640.00 39.07 54.00 -14.93 V | AVERAGE Pass Harmonic
18 802.11BE EHT40 | 54 @ 5351.32 51.85 54.00 -2.15 H | AVERAGE | Pass | Band Edge
18 802.11BE EHT40 | 54 10540.00 49.85 68.20 -18.35 \% PEAK Pass Harmonic
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Mode Modulation Ch. (i/rlﬁg) (dléi\</e/|rn) (dIB_LnC;;m) M(?jrg)in Pol. ':\alzk Result | Remark
19 802.11BE EHT40 | 62 @ 5350.00 51.81 54.00 -2.19 V | AVERAGE Pass | Band Edge
19 802.11BE EHT40 | 62 @ 10620.00 47.16 74.00 -26.84 | H PEAK Pass = Harmonic
20 802.11BE EHT80 | 58 @ 5350.00 52.71 54.00 -1.29 H | AVERAGE Pass | Band Edge
20 802.11BE EHT80 | 58 @ 10580.00 44.86 68.20 -2334 |V PEAK Pass = Harmonic
21 802.11BE EHT80 | 58 @ 5354.30 49.04 54.00 -4.96 H | AVERAGE Pass | Band Edge
21 802.11BE EHT80 @ 58 - - - - - - - Harmonic
22 | 802.11BE EHT160 50 @ 5135.00 53.24 54.00 -0.76 H | AVERAGE Pass | Band Edge
22 | 802.11BE EHT160 50 | 10500.20 44.64 68.20 -2356 |V Peak Pass = Harmonic
23 802.11BE EHT20 | 64 @ 5354.80 45.61 54.00 -8.39 H | AVERAGE Pass | Band Edge
23 802.11BE EHT20 @ 64 - - - - - - - Harmonic
24 | 802.11BE EHT160 50 @ 5381.67 53.11 54.00 -0.89 H | AVERAGE | Pass Band Edge
24 | 802.11BE EHT160 50 - - - - - - - Harmonic
25 | 802.11BE EHT160 50 @ 5353.11 53.04 54.00 -0.96 H | AVERAGE Pass | Band Edge
25 | 802.11BE EHT160 50 - - - - - - - Harmonic
26 802.11a 100 5459.44 47.78 54.00 -6.22 H | AVERAGE Pass | Band Edge
26 802.11a 100 11000.00 42.70 54.00 -11.30 | V | AVERAGE Pass | Harmonic
27 802.11a 116 5391.66 47.73 54.00 -6.27 H | AVERAGE Pass | Band Edge
27 802.11a 116 11160.00 43.73 54.00 -10.27 | V | AVERAGE Pass @ Harmonic
28 802.11a 140 5725.32 66.52 68.20 -1.68 H PEAK Pass | Band Edge
28 802.11a 140 11400.00 45.45 54.00 -8.55 H | AVERAGE Pass @ Harmonic
29 802.11BE EHT20 | 100 5456.40 47.59 54.00 -6.41 H | AVERAGE Pass | Band Edge
29 802.11BE EHT20 | 100 @ 11000.00 41.24 54.00 -12.76 | H | AVERAGE Pass @ Harmonic
30 802.11BE EHT20 | 116 5393.01 46.97 54.00 -7.03 H | AVERAGE | Pass Band Edge
30 802.11BE EHT20 @116 @ 11160.00 43.31 54.00 -10.69 | V | AVERAGE Pass @ Harmonic
31 802.11BE EHT20 | 140 5725.88 67.30 68.20 -0.90 H PEAK Pass | Band Edge
31 802.11BE EHT20 | 140 11400.00 42.12 54.00 -11.88 | H | AVERAGE Pass | Harmonic
32 802.11BE EHT40 | 102 5459.92 53.01 54.00 -0.99 H | AVERAGE Pass | Band Edge
32 802.11BE EHT40 | 102 11020.00 45.98 74.00 -28.02 | H PEAK Pass = Harmonic
33 802.11BE EHT40 @ 110 @ 5457.20 47.32 54.00 -6.68 H | AVERAGE | Pass Band Edge
33 802.11BE EHT40 | 110 @ 11100.00 42.01 54.00 -11.99 H | AVERAGE Pass Harmonic
34 802.11BE EHT40 | 134 5735.56 65.92 68.20 -2.28 H PEAK Pass | Band Edge
34 802.11BE EHT40 | 134 11340.00 43.75 54.00 -10.25 | H | AVERAGE Pass @ Harmonic
35 802.11BE EHT80 | 106 5459.92 52.57 54.00 -1.43 H | AVERAGE Pass | Band Edge
35 802.11BE EHT80 | 106 11060.00 47.46 74.00 -26.54 |V PEAK Pass = Harmonic
36 802.11BE EHT80 @ 106 A 5459.68 46.98 54.00 -7.02 H | AVERAGE | Pass Band Edge
36 802.11BE EHT80 | 106 - - - - - - - Harmonic
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Mode Modulation Ch. (i/rlﬁg) (dléi(/ellm) (dIB_LnC;;m) M(?jrg)in Pol. ':\alzk Result | Remark
37 802.11BE EHT80 | 122 5727.56 65.98 68.20 -2.22 H PEAK Pass | Band Edge
37 802.11BE EHT80 122 11220.00 38.12 54.00 -15.88 AVERAGE A Pass = Harmonic
38 802.11BE EHT80 | 122 5741.76 61.52 68.20 -6.68 H PEAK Pass | Band Edge
38 802.11BE EHT80 122 - - - - - - - Harmonic
39 | 802.11BE EHT160 114 5741.80 66.85 68.20 -1.35 H PEAK Pass | Band Edge
39 802.11BE EHT160 | 114  11140.00 46.48 74.00 2752 |V PEAK Pass = Harmonic
40 | 802.11BE EHT160 114 5742.19 66.15 68.20 -2.05 H PEAK Pass | Band Edge
40 | 802.11BE EHT160 | 114 - - - - - - - Harmonic
41 | 802.11BE EHT160 114 5443.72 52.16 54.00 -1.84 H | AVERAGE Pass | Band Edge
41 | 802.11BE EHT160 114 - - - - - - - Harmonic
42 802.11BE EHT20 100 5453.04 45.68 54.00 -8.32 H | AVERAGE Pass | Band Edge
42 802.11BE EHT20 @ 100 - - - - - - - Harmonic
43 802.11BE EHT20 | 140 5725.24 58.59 68.20 -9.61 H PEAK Pass | Band Edge
43 802.11BE EHT20 | 140 - - - - - - - Harmonic
44 802.11a 144 - - - - - - - Band Edge
44 802.11a 144 1 10456.20 54.58 68.20 -1362 | V Peak Pass = Harmonic
45 802.11BE EHT20 @ 144 - - - - - - - Band Edge
45 802.11BE EHT20 144 11440.00 46.10 74.00 -27.90 | V PEAK Pass = Harmonic
46 802.11BE EHT40 142 - - - - - - - Band Edge
46 802.11BE EHT40 142 11420.00 45.36 74.00 -28.64 |V PEAK Pass = Harmonic
47 802.11BE EHT80 138 - - - - - - - Band Edge
a7 802.11BE EHT80 138 11380.00 45.83 74.00 -28.17 |V PEAK Pass = Harmonic
48 802.11a 149 | 5616.60 59.95 68.20 -8.25 H PEAK Pass | Band Edge
48 802.11a 149 11490.00 46.16 54.00 -7.84 H | AVERAGE Pass | Harmonic
49 802.11a 157 | 5615.42 60.73 68.20 -7.47 H PEAK Pass | Band Edge
49 802.11a 157 1 17356.13 63.27 68.20 -4.93 H Peak Pass = Harmonic
50 802.11a 165 @ 5955.00 57.65 68.20 -1055 |V PEAK Pass | Band Edge
50 802.11a 165  17477.13 66.34 68.20 -1.86 H Peak Pass = Harmonic
51 802.11BE EHT20 | 149 5633.42 60.57 68.20 -7.63 H PEAK Pass | Band Edge
51 802.11BE EHT20 | 149 17235.00 59.12 68.20 -9.08 H PEAK Pass = Harmonic
52 802.11BE EHT20 | 157 5624.22 59.60 68.20 -8.60 H PEAK Pass | Band Edge
52 802.11BE EHT20 | 157 17355.00 58.75 68.20 -9.45 H PEAK Pass = Harmonic
53 802.11BE EHT20 # 165 5948.60 58.57 68.20 -9.63 H PEAK Pass | Band Edge
53 802.11BE EHT20 | 165 17475.00 62.15 68.20 -6.05 \Y, PEAK Pass = Harmonic
54 802.11BE EHT40 151 5635.43 67.33 68.20 -0.87 H PEAK Pass | Band Edge
54 802.11BE EHT40 151 11510.00 43.11 54.00 -10.89 H | AVERAGE @ Pass | Harmonic
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Mode Modulation Ch. (":\;ﬁ'(l) (dléfx;e/lm) (dIB_LnC;;m) M(zrg)in Pol l/D-\(\a/Zk Result = Remark
55 | 802.11BE EHT20 149 5616.80 59.88 68.20 -8.32 H PEAK Pass | Band Edge
55 | 802.11BE EHT20 149 - - - - - - - Harmonic
56 | 802.11BE EHT40 159 5626.96 67.18 68.20 -1.02 H Peak Pass | Band Edge
56  802.11BE EHT40 159 17385.00 51.85 68.20 -16.35 |V PEAK Pass | Harmonic
57  802.11BE EHT80 155 5628.60 62.62 68.20 -5.58 H PEAK Pass | Band Edge
57 | 802.11BE EHT80 155 11550.00 46.78 74.00 2722 |V PEAK Pass | Harmonic
58 | 802.11BE EHT20 165 5978.40 56.55 68.20 -11.65  V PEAK Pass | Band Edge
58 | 802.11BE EHT20 165 - - - - - - - Harmonic
59 | 802.11BE EHT80 155 5647.80 63.40 68.20 -4.80 H PEAK Pass | Band Edge
59 | 802.11BE EHT80 155 - - - - - - - Harmonic
60  802.11BE EHT80 155 5612.60 62.19 68.20 -6.01 H PEAK Pass | Band Edge
60 | 802.11BE EHT80 155 - - - - - - - Harmonic
93 | 802.11BE EHT40 38 @ 5149.92 53.79 54.00 -0.21 V | AVERAGE | Pass @ Band Edge
93 | 802.11BE EHT40 38 | 10380.00 47.08 68.20 -21.12 |V PEAK Pass | Harmonic
94 | 802.11BE EHT40 38 @ 5149.92 53.48 54.00 -0.52 V | AVERAGE | Pass @ Band Edge
94  802.11BE EHT40 38  10380.00 43.45 68.20 2475  H PEAK Pass = Harmonic
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sPoRTON LAS. Report No. : FR432101B
Radiated Spurious Emission Test plots
1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
L U-HIA-U-H-2A-UNIE l | T UNU-AZA AL
B0 ‘ W Bl
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5138.60 63.71 74.00 -10.29 55.26 34.52 10.60 36.67 0.0 155 B PEAK 1 5180.0 119.18 ----vv -eeee- 118,53 34.65 10.64 36.62 0.00 159 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
- U-H0-28-U-NI-2CIAVE, U-HI1-U-H-2A-A0-2CHVG)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5150.00 5140 54.00 -2.60 42.89 34.55 10.61 36.65 0.0 155 B AVERAGE 1 5180.00 118,27 ----vv -vnee- 101,62 34.65 10.64 36.62 0.00 159 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C8 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
e U-HIA-U-H0-28-U41.2C) l | T UNU-AZA AL
Bl ! [ R B0
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5146.50 62.99 74.00 -11.01 54.51 34.54 10.60 36.66 0.00 108 243 PEAK 1 5180.00 115,48 ----vv -oeees 106,83 34.65 10.64 36.62 0.00 100 243 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
-8 U-H0-28-U-NI-2CIAVE,
s ' s
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5150.00 49.59 S4.00 -4.41 4108 34.55 10.61 36.65 0.00 109 243 AVERAGE 1 5180.00 108,41 ----vv -vnem- 99.80 34.61 10.63 36.63 0.00 100 243 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C9 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S 1 I
1 1 B NN 2A - 2CHAVG) 1 ] B -1 28--H1-2CHAVG)
Peak b -
g e
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
11037773 5309 68.20 -14.31 67.94 37.43 1547 66.95 0.08 - --- Pesk 1 1037333 55,08 68.20 -13.12 69.15 37.42 15.46 66.95 0.08 - - Pesk
Sporton International Inc. (Kunshan) Page Number 1 C10 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH44_5220MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
98 94
LK 3

] ] = UI-UNI-2A L2

5.0 50
48 448
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513354 60.84 74.00 -13.16 52.43 34.50 10.59 36.68 0.0 108 129 PEAK 1 5200.00 120,21 ----vv -vnees 11129 34.80 10.67 36,55 0.00 100 129 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 f
95 95
813 813
5.0 50
U128 2C1AVE) L L MU0 282GV
s ! s
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.38 47.60 54.00 -6.40 39.09 34.55 10.61 36.65 @.00 109 129 AVERAGE 1 5200.00 110,41 ----ev -vneee 10145 34.82 10.68 36,54 o0.00 100 129 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C11 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental
1H|.M(dmlwml
133 -ﬂ\
a5 L
iy U-HIA-U-H-2A-UI-2C
650 W‘ﬁm i
MMM“WWHHG‘,‘.‘.G“‘ bl il il
488
Peak Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5439.60 58.33 74.00 -15.67 48.61 35.14 10.82 36.24 o.00 18 129 PEM

Lol

134

\—\/\ U-HIA-U-NI-28-U-N1-2CAVE)
488 1

Av Blank
9 18

163

5220 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 515,12 46.65 5400 -7.3%5 36.90 35.24 10.79 3628 0.00 108 129 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C12 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH44_5220MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | | UAHLNIA AL
5.0 50
48 448
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5839.16 59.57 74.00 -14.43 SL61 34.28 10.49 3681 0.0 296 243 PEMK 1 5220.00 118,80 ----vv -=---- 109.95 34.75 10.67 36,57 0.00 296 243 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1134 1
95 95
813 813
5.0 50
U128 2C1AVE) L L U-HI1-U-H0-2A-A0-2CH VG
s 1 s
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5147.40 47.22 5400 -6.78 38.73 34.54 10.61 36.66 0.00 295 243 AVERAGE 1 5200.00 109.2 ----vv -oneee 108,36 3475 10.67 36,57 0.08 296 243 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental
1H|.ﬂd(dmlwml
138
a5 %
g M‘ UNIHUNLZA UNZC
i W«““Www 1
el
at Tk iy i iieblotgbin
Peak Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 541,76 58.37 74.00 -15.63 48.64 5.0 10.80 36.27 0.00 26 243 PEMC

Lol

134

v\ U242 V)
e ]
Avg Blank

35

163

50 5268, 536, 5364, 5412, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 541870 47.16 5400 -6.84 3741 3.3 1079 3627 000 296 243 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C14 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamanas. FCC TEST REPORT

Report No. : FR432101B

UNILA-GAT-2A--H0-2CIAVG)|

Peak ‘MMW I' " WWW

Avg 35
163
7000 5200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 10452.53 53.42 68.20 -14.78 67.32 37.47 15.54 66.91 .00 - Peak

Pol. Horizontal Vertical
el B} el B}
134 1138
95 a5
iy U UNIZA AL B DI UNLAUNILZC
m__U—I_Fﬂ__ I I s I | I I

UM ALALICNG)

g M ' A

3!
1 kl
7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 104520 54.58 68.20 -13.62 63.48 37.47 15.54 6691 0.08 - oo Pesk

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C15 of C402




ssamonas. FCC TEST REPORT

Report No. : FR432101B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50
gk it ol
48 448
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 51449 58.86 74.00 -15.14 50.39 34.53 10.60 36.66 0.00 142 201 PEAK 1 5240.00 119.74 --veev ovmeee 11871 34.87 10.68 36,52 0.00 142 281 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 1
95 95
813 813
5.0 50
U--1-U-N-2A-L-S-2CAVG) L L M1 28-A0-2CAG)
s ! s
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 547.36 47.35 54.00 -6.65 38.86 34.54 10.61 36.66 0.00 142 201 AVERAGE 1 5240.00 111,57 ---eev ovmees 102,54 34.87 10.68 36,52 0.00 142 201 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C16 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental
1H|.M(|mlwml
HJ.HMIU‘
915 \(L
i N UHLA-UHL2A LNLEC
(111 Wl L J
il wnww 1
it A gt T"%‘.‘»\W‘Aﬂvh W |
4#4
Peak Blank
1§
163
5240 5264, 51 S 5416 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 543.% 59.39 74.00 -14.61 49.66 35.18 10.81 3626 @0.00 142 101 PEMC

Lol

1134

=
> &
|

U-NA--A-2A-U-HI-2C AV
T

TR S L]
Avg Blank

35

163

540 5284, 538, 5312, 5416, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 583L1 47.85 5400 -6.15 38.12 35.08 10.81 36.26 @000 142 201 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C17 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamonas. FCC TEST REPORT

Report No. : FR432101B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HIA-U-H0-28 N2 l | T UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 518416 59.76 74.00 -14.30 51.45 34.41 10.5 36.72 0.0 108 187 PEAK 1 5240.00 117,00 ----ev -emees 108.02 34.84 10.68 36,53 0.00 100 167 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
U242 AVG) L L M- 28-A0-2CHA G
s 1 s
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5137.28 47.13 54.00 -6.67 38.69 34.51 10.60 36.67 @.00 108 157 AVERAGE 1 5240.00 108,87 ----vv -vnem- 99.84 34.87 10.68 36.52 0.00 100 157 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C18 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental

mLeveI(lelel

138 w\

a5 1‘

- UNIHUNLZA UNZC

50 w@wﬂ 1

J‘MMWW"" b byt ol o

m AR UL
Peak Blank

35

163

540 5284, 538, 5312, 5416, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 541070 58.53 74.00 -15.47 48.77 5.5 10.79 3628 o060 18 187 PEMC

Lol

134

U-NA--A0-2-U-HI-2C AV

Iy 1
Avg Blank
1§
163
5240 5264, 51 S 5416 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5427.60 46.18 5400 -7.82 36.45 35.19 10.80 36.26 @0.00 108 187 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C19 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 B U-HIA-U-H-24-0-40-2C
S _1 T S 1
I 1 _ UM ZA-HI-2CAVG)| 1 : B 1 UNIEEUN2A- - 2CHAVG)
Peak y WWW
T L
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10509.00 53.42 68.20 -14.78 67.20 3751 15.59 66.88 0.08 - oo Pesk 11050533 54,69 63.20 -13.51 68.49 37.59 15.58 66.88 0.08 .- oo Peak
Sporton International Inc. (Kunshan) Page Number 1 C20 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
4
Mode Band Edge
U-NII-1_5.15-5.25_802.11BE EHT20_CH36_Full RU_5180MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
ESIUWWMMWWWW‘“W i w
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5148.60 64.88 74.080 -9.12 56,38 34.55 10.61 36.66 0.0 156 B PEAK 1 5180.00 11878 ----vv -=nee- 110,05 34.65 10.64 36.62 0.00 156 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
- U-H0-24-U-NT-2CIAVG U-HI1-U-H-2A-A0-2CHVG)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5150.00 52.14 54.00 -1.66 43.63 34.55 10.61 36.65 0.0 156 B AVERAGE 1 5180.00 109,66 -----v -=--=- 101,01 34.65 10.64 36.62 0.00 156 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
4
Mode Band Edge
U-NII-1_5.15-5.25_802.11BE EHT20_CH36_Full RU_5180MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
, U-HI1-U-H0-28-UN1-2C l | T UNU-AZA AL
ES'UWMWWWWWWW w ) T
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5147.00 63.49 74.00 -10.51 55.00 34.54 10.61 36.66 0.0 104 245 PEMK 1 5180.00 117,09 ----ev -veee- 108,48 34.61 10.63 36.63 0.00 104 245 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
-HA-H0-28-U-NT-2CHAVE) MU0 2A-A0-2CHVG)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54570 50.13 54.00 -3.87 41.65 34.54 10.60 36.66 0.00 104 245 AVERAGE 1 5180.00 17,62 ----vv -=--e- 99.01 34.61 10.63 36.63 0.00 104 245 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C22 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




ssamanas. FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S 1T S 1
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak s y ,.M*WWW
w WM‘M
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10360.00 50.23 68.20 -17.97 64.32 37.42 15.45 66.96 .00 === PEAK 1 10360.00 52.49 68.20 -15.71 66.58 37.42 15.45 66.9% @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C23 of C402



samronas. FCC TEST REPORT Report No. : FR432101B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT20_CH44_Full RU_5220MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
850 650 w
48 448
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5148.28 6104 74.00 -12.95 52.55 34.54 10.61 36.66 0.0 108 127 PEAK 1 5220.00 120,50 -----v -=--=- 1158 34.80 10.67 36.55 0.00 108 127 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 f
95 95
813 813
5.0 50
U128 2C1AVE) L L U-HI1-U-H0-2A-A0-2CHRYG)
s ‘ s
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.80 43.69 54.00 -5.31 40.15 34.55 10.61 36.65 @.00 109 127 AVERAGE 1 5200.00 118,43 ---evv wonees 10147 34.82 10.68 36,54 o0.00 100 127 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C24 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

Lol

1134 M

915 \

i

g0 it ;

U-I-U-NI-2A- -T2

A Ao

488
Peak Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53L5I 58.58 74.00 -15.42 48.89 35.26 10.76 3633 o.00 18 127 PEM

mLﬂd(ﬂ&lWﬂl}
134
915 \
B3
654 \

/\, U-NA--A0-2-U-HI-2C AV
488 1

Avg Blank
1§
163
5 5268, 536 5364, 512 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 54173 4664 5400 -7.36 36.90 5.3 1079 3628 0.00 108 127 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C25 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT20_CH44_Full RU_5220MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
98 94
LK 3

] ] = UI-UNI-2A L2

5.0 50
48 448
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5856.76 59.37 74.00 -14.63 51.34 3431 10.51 36.79 0.0 297 260 PEAK 1 5220.0 118,35 ---nvv -vnees 109,50 34.75 10.67 36.57 0.00 297 260 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1134 1
95 95
813 813
5.0 50
U128 2C1AVE) L L U-HI1-U-H-2A-A0-2CHRYG)
s “ s
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.80 43.22 54.00 -5.78 39.71 34.55 10.61 36.65 @.00 297 260 AVERAGE 1 5200.00 109,38 ----vv -=nom- 108,53 3475 10.67 36,57 0.00 297 260 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C26 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental
1H|.M(dmlwml
g A)
a5 \
My
U-HIA-U-H0-28-UA1-2C
650 i
s oottt
Peak Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 549.5] 58.39 74.00 -15.61 48.69 35.10 10.83 36.23 0.0 297 160 PEAC

Lol

134

\/\_, U-NIA-U-NI-28-U-N1-2CAVG)
488 1

Avg Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5419.68 46.72 5400 -7.28 36.98 /.22 10.79 3627 @00 297 160 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C27 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 B U-HIA-U-H-24-0-40-2C
S _1 T S 1
I 1 UM ZA-HI-2CAVG)| 1 i B 1 UNIEEUN2A- - 2CHAVG)
| 3
Peak 48 Al
i MW*WW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
11045400 53.69 63.20 -14.51 67.59 37.47 15.54 66.91 0.08 - --- Pesk 1 10469.40 54.37 60.20 -13.83 6B.24 37.48 15.55 6690 0.08 - - Pesk
Sporton International Inc. (Kunshan) Page Number 1 C28 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamonas. FCC TEST REPORT

Report No. : FR432101B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT20_CH48_Full RU_5240MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 51832 59.73 74.00 -14.27 5140 34.45 10.58 36.78 0.0 142 203 PEAK 1 5240.00 11932 --eeev ovmees 118,29 34.87 10.68 36.52 0.00 142 283 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U242 AVG) L L MU0 2802 G
s * s
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 549.04 47.43 54.00 -6.50 38.95 34.55 10.61 36.66 0.00 142 203 AVERAGE 1 5240.00 110,62 ----vv -=nem- 10159 34.87 10.68 36,52 0.00 142 203 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C29 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

Lol

1138 w"\

" LA
i e M 1

bl

a ‘ ; LA

Peak Blank

35

163

540 5284, 538, 5312, 5416, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 543070 56.64 74.00 -15.36 48.91 35.07 10.81 3625 .00 142 103 PEMC

Lol

1134

n.sm}

ﬁl:ll \

kh\/\ U-NA--A0-2-U-HI-2C AV

e L
Avg Blank

35

163

540 5284, 538, 5312, 5416, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5430.% 47.27 5400 -6.73 37.54 .08 10.81 3626 000 142 203 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C30 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT20_CH48_Full RU_5240MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
i il w
u "
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5180.56 59.20 74.00 -14.00 50.96 34.40 10.5 36.72 0.00 282 257 PEAK 1 5240.00 117,50 ----vv -veee- 108,54 34.82 10.68 36.54 0.00 282 257 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1134 1
95 95
813 813
5.0 50
U242 AVG) L L MU0 2A-A0-2CHAG)
s 1 s
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5136.68 47.17 S4.00 -6.83 38.74 34.51 10.59 36.67 @.00 282 257 AVERAGE 1 5240.00 109,35 ---nev -veee- 108,39 34.82 10.68 36,54 o0.00 282 257 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C31 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental
mLeveI(lelel
134 N”\
915 ww
B3
M U-HI-A-U1-N-2A-ULAI-2C
0 L i
,’MWM A b At i L Al “«”\MM iy m I
¥ HATATR h b e s L
4#4
Peak Blank
1§
163
5240 5264, 51 S 5416 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5405.88 59.25 74.00 -14.75 49.48 3528 1078 3629 0.0 M 157 PEMC

Lol

134

U-NIA-U-NI-28-U-N1-2CAVG)
488 1

Av Blank
9 18

163

5240 5264, 5326, 5372 5416, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5439.76 46.48 5400 -7.52 36.76 3504 10.82 36.24 0.0 282 157 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C32 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S 1
1 1 B NN 2A - 2CHAVG) 1 : B 1 UNIEEUN2A- - 2CHAVG)
488 B —
Peak " | R
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1048700 5403 63.20 -14.07 67.86 37.49 15.57 66.89 0.8 .- - Pesk 11050533 5.39 68.20 -13.81 68.19 37.59 15.58 66.88 0.8 .- - Pesk
Sporton International Inc. (Kunshan) Page Number 1 C33 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamonas. FCC TEST REPORT

Report No. : FR432101B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT40_CH38_Full_5190MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HIA-U-0-28-U1-2C T UHIA-UNIZA UM
5.0 WWWMWW 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 548.80 66.71 74.00 -7.29 58.21 34.55 10.61 36.66 0.0 108 130 PEAK 1 5199.00 11603 ----vv -=--=- 107,38 34.63 10.64 36.62 0.00 100 130 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U1 2A-U-H-2CAVG i U ZAUN-2CHVG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.92 53.69 54.00 -0.31 45.15 34.55 10.61 36.65 @.00 108 130 AVERAGE 1 5199.00 10550 ----vv -=--m- 96,85 34.63 10.64 36.62 0.00 100 130 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C34 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

1H|.ﬂd(dmlwml

138 \A

a5 1

n—

U-HIA-U-H0-28-UA1-2C
650 i
1

w MWWMMMMMWM A
Peak Blank

35

163

5190 5244, 5298, 5352, 5406, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53%6.86 59.01 74.00 -14.99 49.41 35.21 10.75 3636 0.00 18 130 PEMC

Lol

134

U-NA--A0-2-U-HI-2C AV

Iy - 1
Avg Blank

1§

163

590 5244, 5298 5352 5406 5480

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537.3% 46.33 5400 -7.67 36.69 35.23 107 3635 000 108 130 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C35 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT40_CH38_Full_5190MHz

ANT CDD 1S4T

Pol. Vertical Fundamental

o L€4el ({BuVim) o L8¥el ({BuVim)

1

1
1
1138 1138
95 95
813 813
1 o UNIUNI2A N2 l | L DNUNZAUAILC
¥ | %‘AWMW ; W
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 548,30 6418 74.00 -9.82 55.69 34.54 10.61 36.66 0.0 269 259 PEAK 1519900 114,02 ----ev -vnees 105,34 34.65 10.64 36.61 0.00 269 259 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 ]
95 95
813 813
5.0 50
UAILLUNI2A- UGG,
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.92 50.88 S4.00 -3.12 42.37 345 10.61 36.65 @.80 269 259 AVERAGE 1 5199.00 105.09 ----vv -vnee- 96.41 34.65 10.64 36.61 0.00 269 259 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C36 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental

Lol

1133 \
w5

U UNLA AL
mJﬁﬁl '

WWWMW' Lv'lwl e Wi bl i bty mrww,L‘M

488
Peak Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537.12 58.69 74.00 -15.31 49.85 35.23 10.7 3635 000 269 299 PEAK

Lol

ftig
g? E| /\

o

U-NA--A0-2-U-HI-2C AV

488 [ 1
Avg Blank

1§

163

590 5244, 5298 5352 5406 5480

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 538845 4651 5400 -7.49 36.78 3528 1077 3632 0.0 269 259 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C37 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
meel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S RNy
N _ o NN 280 2C(AVG) — = ) C UNENLAUNIECIAVG)
Peak s [ ———— b IR————
MWM [T
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1030.00 45.83 68.20 -22.37 59.88 37.43 15.47 6695 0.0 ---  --- PEMK 1 1030.00 49.22 68.20 -18.98 63.27 37.43 15.47 6695 0.0 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C38 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT40_CH46_Full_5230MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HIA-U-H-2A-UEE l | T UHIA-UNIZA UM
Bl ! B0
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5I48.16 63.05 74.00 -10.95 54.56 34.54 10.61 36.66 0.00 140 B PEAK 1 5230.00 116,08 -----v -=--=- 107,16 34.80 10.67 36,55 0.00 140 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
U-NI\-1-U-NH-ZA-U-N\I-ZC[AVS) L L MU 2A-A0-2C )
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5147.36 49.68 54.00 -4.31 41.19 34.54 10.61 36.66 0.0 140 B AVERAGE 1 5230.00 106,58 -----v -=--=- 97,66 34.50 10.67 36,55 0.00 140 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C39 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental
1H|.M(dmlwml
138 W'W il
915 ‘\L
I |
U-HIA-U-H0-28-UA1-2C
650 R “M .
WWM&I\JJ% ':""IM\M rw_““ W
488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537.76 59.10 74.00 -14.9 49.37 3H/.28 1077 3637 000 14 8PEK

IHLM (dBuVim)
134

915 /\\
B ]

N\ UML)

[l — |
Avg Blank

35

163

50 5256, 5292, 5328, 5364, 5400

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53030 46.46 5400 -7.54 36.88 /.20 1075 3637 o080 14 0 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C40 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT40_CH46_Full_5230MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
UMILE-U-H-A U l | T UHIA-UNIZA UM
i : ' il w
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5147.84 68.43 74.00 -13.57 51.94 34.54 10.61 36.66 0.00 283 259 PEAK 1 5230.00 115,93 --veev oomeee 107.05 34.77 10.67 36,56 0.00 283 259 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
UMM 2A-U-H0-2CAVG) U-H-8--28-U-H-2CAVG)
e [I— — =, AR
488 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514672 43.17 54.00 -5.83 39.69 34.54 10.60 36.66 0.00 283 259 AVERAGE 1 5230.00 105,98 ----vv -=-om- 96.87 34.87 10.68 36.52 0.00 283 259 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C41 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental

Lol

th

A-U-NIL2A-U-NIL2C

| —s—
E_
=

"
654 S
v AIM iy !

WA b

4#4
Peak Blank
1§
163
5 5256, 5292, 538 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5338.60 59.40 74.00 -14.60 49.79 /.22 1075 3636 000 M3 199 PEMC

el
114
97 El f‘\

AL

T U-NA--A0-2-U-HI-2C AV
488 i
Avg Blank

35

163

50 5256, 5292, 5328, 5364, 5400

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537.24 46.86 5400 -7.14 37.22 B3 107 3635 000 283 159 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C42 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamanas. FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Vertical
meeI(dBlNﬁn) o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S 1T S 1
1 B N1 28N 2CHAVG) 1 | B 1 UNIEEUN2A- - 2CHAVG)
Peak s y J WW
i MWWM“'
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10460.00 47.42 68.20 -20.78 6L.31 37.48 15.54 66.91 .00 === PEAK 1 1p460.00 50.47 68.20 -17.73 64.3% 37.48 15.54 6691 0.00 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C43 of C402




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT80_CH42_Full_5210MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
1 U-HIA-U-H0-28-UN-2C l | T UHIA-UNIZA UM
gV ) W
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5136.16 66.89 74.080 -7.11 58.46 34.51 10.59 36.67 0.00 108 132 PEAK 1 5210.00 11819 ----ev -vmeee 10131 34,77 10.67 3656 0.00 100 132 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
]
95 95
813 813
5.0 50
U-M-1U-M-2A-U-SCAVG) i U ZAUNI-2CHAVG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5136.% 53.38 54.00 -0.70 44.87 34.51 10.59 36.67 0.00 109 132 AVERAGE 1 5210.00 101,28 -----v -=--=- 92,55 34.63 10.64 36.62 0.00 100 132 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C44 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

Lol

134

i IIW MU

654 [
oy 1

WWWWN“‘ |wI ki ‘l vl ‘WW

4#4
Peak Blank
1§
163
5 5256, 5292, 538 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5399.68 58.21 74.00 -15.79 48.68 35.22 10.75 3636 000 18 132 PEMC

mLeveI(dDIlel
138
B3
650 L
U242 V)
Iy as el
Avg Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53770 46.78 5400 -7.22 3.7 /.22 1075 3636 000 108 132 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C45 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamonas. FCC TEST REPORT

Report No. : FR432101B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11BE EHT80_CH42_Full_5210MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 !
95 95
813 813
[NTRRETRIALTE l | T UHIA-UNIZA UM
ESIUWMWWWWM I F a0
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.76 63.51 74.00 -10.49 55.00 34.55 10.61 36.65 0.80 269 258 PEAK 1 5210.00 11124 --veev oomeee 102,56 34.65 10.64 36.61 0.00 269 258 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
UNI2U-A-2A-U-NI-ECLAVG) i o UNIAANI-2CRYG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5138.56 52,15 54.00 -1.65 43.78 34.52 10.60 36.67 @.80 269 258 AVERAGE 1 5210.00 101,37 ----vv -veees 92,69 34.65 10.64 36.61 0.00 269 255 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C46 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental
mLevel(lelel
HMH‘IM
915 'a 0
g ‘Ih%w UHI DAL
—t
o WMWVJ“WM Hamih, Yy ) A .‘
vl W‘”"‘"T'""“[‘F"‘ i} vru“v‘ e “J«" mlrﬂ ql
48
Peak Blank
35
163
5220 5256 5292 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539160 59.24 74.00 -14.76 49.50 3528 10.77 3631 000 263 198 PEAC

Lol

1134
915 \,\/_\/ \
[INE

r\-/\ U-N-A-A-2A-U-H-2C AV
488 1

Avg Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 536020 47.05 5400 -6.95 37.44 B2 1075 3636 000 263 158 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C47 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S RNy
N _ o NN 280 2C(AVG) — L+ ) C UNENLAUNIECIAVG)
Peak 8 W —. b o Py
gt P
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1042000 45.86 68.20 -22.34 59.83 37.45 1551 66.93 0.0 ---  --- PEMK 1 1042000 47.89 68.20 -20.31 6L.B6 37.45 1551 66.93 0.8 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C48 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101B

10

Mode Band Edge

U-NII-1_5.15-5.25_802.11BE EHT20_CH36_RU52*4_5180MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 1
95 95
813 813
l | T UNU-AZA AL
¥ i WWWM
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 51419 6113 74.00 -10.67 52.67 34.53 10.60 36.67 0.00 108 360 PEAK 1 5180.00 111,38 ----vv -enee- 102,73 34.63 10.64 36.62 0.00 100 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
-H-A0-H0-28-U-NT-2CHAVG)
s W s
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514330 43.21 S4.00 -5.79 39.74 34.53 10.60 36.66 0.00 108 360 AVERAGE 1 5160.00 103.24 ---eev ooneee 94,59 34.63 10.64 36.62 0.00 100 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C49 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
10
Mode Band Edge
U-NII-1_5.15-5.25_802.11BE EHT20_CH36_RU52*4_5180MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5145.9 61.86 74.00 -12.14 53.38 34.54 10.60 36.66 0.00 108 236 PEAK 1 5180.00 117,19 ---eev oomeee 108,54 34.63 10.64 36.62 0.00 100 236 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
95 95
813 813
5.0 50
-H--H0-28-U-NT-2CHAYG) MU 2A-A0-2CHAVG)
s : s
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 546,70 49.61 54.00 -4.39 4113 34.54 10.60 36.66 0.00 108 236 AVERAGE 1 5180.00 107,65 ----vv -=--m- 99.00 34.65 10.64 36.62 0.00 100 236 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C50 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




samronas. FCC TEST REPORT Report No. : FR432101B

11

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT80_CH42_PC 20MHz,Loc 4_5210MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 !
95 95
813 813
1 A\ Ul A ] | T UHIA-UNIZA UM
5.0 w\ | ! 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513392 66.31 74.00 -7.69 57.99 34.50 10.59 36.68 0.0 108 333 PEMK 1 5210.00 112,94 --veev ovmeee 10420 34,68 10.65 36,59 0.00 100 333 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50

UAI-UAT-ZA U N-CIAVG)

48 448
Av
) 325 35
163 163
U U
5100 5132, 5164, 5136, 528, 5260 1000 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 53424 5L27 5400 -1.73 42.86 34.50 10.59 36.68 @.00 109 333 AVERAGE 1521000 102,92 ----vv -enee- 94,18 34.68 10.65 36,59 0.00 100 333 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C51 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

Lol

134

U-I-U-NI-2A- -T2

488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5375.70 58.94 74.00 -15.06 49.26 35.5 10.76 3633 000 108 333 PEMC

Lol

134

M U;NIM- AIL2A-U-NI-2CIAVE),
4#4 R ¥ e e L B

Av Blank
9 18

163

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539380 46.15 5400 -7.75 36.66 3521 1075 3637 000 108 333 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C52 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101B

11

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT80_CH42_PC 20MHz,Loc 4_5210MHz

ANT CDD 1S4T

Pol. Vertical Fundamental

o L€4el ({BuVim) o L8¥el ({BuVim)

1

1
1138 1138 1
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5138.72 65.36 74.00 -B.64 56.81 34.52 10.60 36.67 0.80 298 269 PEAK 1 5210.00 111,93 ---eev ooeeee 103,15 34,70 10.66 36,58 0.00 298 269 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U-MI\-LU-NH-ZL\-U-N\I-ZC[A\I’G)1
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.92 50.43 54.00 -3.57 4192 34.55 10.61 36.65 @.00 298 269 AVERAGE 1 5210.00 101,49 ----vv -oeeee 92,71 34.70 10.66 36,58 0.00 298 269 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C53 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental

Lol

U-I-U-NI-2A- -T2

halahhghiheni
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 535184 58.35 74.00 -15.65 48.77 /.0 10.75 3637 000 298 269 PEAC

1H|.M(dmlwml
134
915 \/\
B3
654 \
U-NA--A0-2-U-HI-2C AV
488 e e i, 1
Avg Blank
1§
163
5 5256, 5292, 538 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53020 45.74 5400 -8.26 36.13 3522 1075 3636 0.00 298 269 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C54 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

12
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH52_5260MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 1 WMWWMWMW il 50
Ik ALt
R T
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5112.% 59.20 74.00 -14.00 50.99 34.44 10.57 3671 0.0 146 198 PEAK 1 5260.00 120,28 -----v -=--e- 1114 34,94 10.78 36,50 0.00 146 195 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L M1 28-A0-2CEAYG)
4 ! 1
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513536 47.25 54.00 -6.75 38.82 34.51 10.59 36.67 @.00 146 195 AVERAGE 1 5260.00 112,05 ----vv -vnee- 10291 34.94 10.78 36,50 0.00 146 195 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C55 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

Lol

134 U”\

o W LN LN 2A NG
1
g0 %WWW
1
WM%‘WW‘“N‘M m‘.w.‘u' Moy "Wl ,“,‘"'},’*W’*

W kil
Peak Blank

35

163

5260 5300, 5340, 5380, 5400, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 54160 58.57 74.00 -15.03 49.21 3.5 10.79 3628 000 146 198 PEAC

Lol

1134

!ﬂ.ﬁ\ﬂ
B3 K
o |

M U242 V)
e e I
Avg Blank

35

163

5260 5300, 5340, 5380, 5400, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5453.00 47.96 54.00 -6.04 38.26 35.89 10.83 36.22 .00 146 198 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C56 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

12
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH52_5260MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HILU-H AU l | T UHIA-UNIZA UM
5.0 1 50
bt
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5116.48 59.49 74.00 -14.60 51.08 34.45 10.57 3678 0.00 338 259 PEAK 1 5260.00 117.24 --veev ovmeee 108,14 34,92 10.69 36,50 0.00 338 259 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L MU 2A-A0-2CEAG)
4 1 1
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 540,16 47.05 54.00 -6.95 38.60 34.52 10.60 36.67 @.80 338 250 AVERAGE 1 5260.00 108,99 ----vv -veee- 99.89 34.92 10.69 36,50 0.00 338 259 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C57 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental

iﬂLﬂdmmwﬂ“

138

a5 ,\u

i h\ UHLA-UHL2A LNLEC

650

1
WM‘WW’M b R

488
Peak Blank

35

163

5260 5300, 5340, 5380, 5400, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537.80 57.88 74.00 -16.12 48.23 35.24 10.7 3635 000 38 199 PEMC

mLﬂd(ﬂ&lWﬂl}
138
[l
g?nlv
B3
650 \
U242 V)
a =
Avg Blank

35
163

5260 5300, 5340, 5380, 5400, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.80 4651 54.00 -7.49 36.93 5.2 10.75 3637 000 338 159 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C58 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamanas. FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Vertical
meel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _ 1L Tl S RNy
[ I _ UL ZAU-HIECAVG) R ) C UNENLAUNIECIAVG)
Peak M | - n WWWM
™ e
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10520.00 49.56 68.20 -18.64 63.32 37.51 15.60 66.87 0.00 --- PEAK 1 10520.00 5451 68.20 -13.69 68.27 37.51 15.60 66.87 0.0 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C59 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
13
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 548,50 59.47 74.00 -14.53 50.97 34.55 10.61 36.66 0.80 156 194 PEAK 1 5300.00 118,08 -----v ------ 108.62 35.10 18.72 36,4 0.00 156 194 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 1
95 95
813 813
5.0 50
-2 2CHAVE) L L U102 -2
s ! s
Av
) 325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 SlL.ee 47.56 54.00 -6.44 39.77 34.43 10.57 3671 0.00 156 194 AVERAGE 1 5300.00 11115 ---eev ooeeee 10177 35.10 18.72 36,4 0.00 156 194 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C60 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

Lol

nM‘V M
1138
¥

3 ,

UL RLZA LN
0 WWWMWMNM Jv A T
N iR,

Wbt

488
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5395.00 67.54 74.00 -6.46 57.94 3521 1075 3636 000 156 194 PEAC

Lol

134

!!T.EF\ﬂ

Ll

N’“‘-«\H 1 U-NA--A0-2-U-HI-2C AV

488 [ —
Avg Blank
1§
163
5300 5320, 5340, 5360. 5380, 5400
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5397.60 52.42 5400 -1.58 4281 35.22 10.75 3636 @00 156 194 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C61 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101B

13

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz

ANT CDD 1S4T

Pol. Vertical

Fundamental

11ﬂLe\leI (dBuVim)

1
1134 1134
i1 95
i3 i3

U102 U2
i

11"Le\iel (dBuVim)

] ]  UI-UNI-2A L2

50 1 a0
"fﬁ" L \w.au‘uln';w‘n L \.A‘lnuu.m T dnil
"t Ll e L) L TR Pt
48 488
Peak
125 125
163 163
sl 5060. 5120, 5180, 5240, 5300 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 518170 59.83 74.00 -14.17 5158 34.41 10.5% 36.72 0.0 258 B PEAK 1 5300.00 115,85 ---nvv -vnee- 106,50 35.08 10.72 36.45 0.00 258 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
U-H-A-U-N-2- I 2CAVG) L L UM 2A-U-I-CIAVG)
s ! s
Av
) 125 125
163 163
sl 5060. 5120, 5180, 5240, 5300 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5182.60 47.31 54.00 -6.69 39.86 34.41 10.5% 36.72 0.0 258 B AVERAGE 1 5300.00 108,02 -----v -=---- 98.67 35.88 10.72 36.45 0.00 258 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C62 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental

Lol

134

97.5WM\
i M LN LN 2A NG
6: il

- WMWWW o

Bty sl
488
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5370 60.02 74.00 -13.98 50.39 35.23 10.75 3635 o008 0 PEM

Lol

134

\‘\ U-NA--A0-2-U-HI-2C AV
4#4

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53000 47.79 5400 -6.21 3821 /.20 1075 3637 080 B8 0 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C63 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
mLmI(dBle] , Level (dBuVim)
1134 134
15 13
i U-HI-4-U-N- 28 UL H-2C i UNIH-U-N2A- U020
iy Iy R L LT w5 —— —L— ]
L ) i UML) [— = + 1 ~ ) IJ-NII-1-Y-HII—ZA—U-.-II-ZC(AVG]
Peak e NP I e e
e ™ 2
Avg 18
1 kl
163
7000 900, 11400, 13600, 16800, 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp Aux  APos TPos
Linit Read dnt Gable Preamp  Au Mo Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/mdBv/in 8 BV B B B B o deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 10600.00 50.06 74.80 -23.94 63.66 37.56 15.67 66.83 0.00 300 0 PEAC
1 10593.33 5020 74.80 -23.30 63.80 37.5 15.67 66.83 0.8 -~ --- Pesk 1 10663.08 39.49 54.00 -14.51 53.87 37.56 15.68 66.82 .08 300 1 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C64 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
14
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B U-HIA-U-H0-28-UA1-2C B
al l | I UHIA-UNIZA UM
N WWMWWMW&«WWM ) pe—
48 448
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535070 63.16 74.00 -10.84 53.58 5.0 10.75 3637 0.0 113 336 PEM 1 5320.00 118,41 ---evv -vneee 108,93 35.05 18.73 36.48 0.00 113 336 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1134 1
95 95
813 813
5.0 50
U124 -2 V) L L U822
48 448
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535.60 5118 54.00 -2.82 41.68 35.20 10.75 3637 @.00 113 336 AVERAGE 1 5320.00 109,64 ----vv -vnee- 108,16 35.05 10.73 36.40 o.00 113 336 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C65 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
14
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B U-HIA-U-H0-28-UA1-2C B
l | T U AA AL
" LTI, )
i ku‘r'l'"v"lvl My *Im:"l‘lwm.’h”#m{%{n WWWWWJMM
48 448
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 536310 59.16 74.00 -14.9 49.47 5.3 10.75 36.35 0.0 266 B PEAK 1 5320.00 117,21 --eeev ovmeee 107.77 35,03 10.73 3642 0.00 286 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U124 -2 V) L L U822
s 1 s
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.00 47.54 54.00 -6.46 37.96 5.0 10.75 36.37 0.0 286 B AVERAGE 1 5320.00 107,76 ----vv -=nee- 98.26 35.13 10.73 36.42 0.00 286 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C66 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




ssamanas. FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBubIm)
1138 113§
915 i
i 1T i IR RN
UM 1 e A
gty B Bl . —
L NN ARG n -  UM-UN-2A--NI-CAVG)
Peak 33 q n YT SV
Avg 325 &
1 ki
163
7000 11400, 13600. 15800. 18000
7000 9200, 11400, 15800. Frequency (MHz)
Frequency (MHz)
» nt Cable Preamp  Aux  APos  TPos
Linit Read  Ant #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Remark -
- Mz dBuv/mdBv/in 8 BV B B B B o deg
Iz dBuv/m dBuV/m 0B dBwv  dB/m m o deg 1 10640.00 43.52 74.00 -25.48 6204 37.58 15.71 66.BL Q.00 M 0 PEAC
1 10640.00 44,93 74.00 -29.07 58.45 37.58 == PEAK 1 10640.00 38.19 54.80 -15.81 SL.71 37.58 15.71 G6.BL B.08 300 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C67 of C402




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

15
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11BE EHT20_CH52_Full RU_5260MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
! l | T UHIA-UNIZA UM
650 1 WMWMMWH 650
i ahectinbg
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513472 68.37 74.00 -13.63 5196 34.50 10.59 36.68 0.00 146 198 PEAK 1 5260.00 128,12 ---evv oomeee 118,98 34.94 10.78 36.50 0.00 146 195 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L M1 2A-A0-2CEAYG)
4 1 1
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 542,56 47.28 54.00 -6.70 38.81 34.53 10.60 36.66 0.00 145 195 AVERAGE 1 5260.00 111,58 ----vv -vnee- 102.44 34,94 10.78 36,50 0.00 146 195 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C68 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

Lol

1133&\ A

U-I-U-NI-2A- -T2

Bl WWW
2 N 1
hd g, Ui

A el

488

Peak Blank

35

163

5260 5300, 5340, 5380, 5400, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539140 59.39 74.00 -14.61 49.65 35.28 10.77 3631 000 146 198 PEMC

Lol

1134

N U242 V)

e ]
Avg Blank
35
163
5260 5300, 5340, 5380, 5400, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545080 47.76 5400 -6.4 38.87 35.89 10.83 3623 0.00 146 198 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C69 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

15
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11BE EHT20_CH52_Full RU_5260MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 t 50
Wy
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5119.68 68.53 74.00 -13.47 52.19 34.46 10.5 3678 0.00 309 259 PEAK 1 5260.00 118,80 -----v -=--m- 109,78 34,92 10.69 36,50 0.00 309 259 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1134 t
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L M- 2A-A0-2CEANG)
4 ! 1
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 548.80 47.18 54.00 -6.82 38.68 34.55 10.61 36.66 @.80 309 259 AVERAGE 1 5260.00 109,64 ----vv -vnee- 100,54 34.92 10.69 36,51 0.00 309 259 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C70 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental
mLeveI(dBllel
1138 *\
915 w
B3
U-HI-A-U1-N-2A-ULAI-2C
WY
0 L 1
W A v“w‘w’kw' Wi uﬂn;nﬂyL mhprhmp“f [ 0
4#4
Peak Blank
1§
163
5260 5300. 5340, 5360 5420, 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539200 58.46 74.00 -15.54 48.72 3B/.28 1077 3631 0.0 39 199 PEAC

Lol

134

W U-NA--A0-2-U-HI-2C AV

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.00 46.49 5400 -7.51 36.91 /.2 1075 3637 @00 39 259 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C71 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
iy gy R 1 1 iy S RNy
N S . o NN 280 2C(AVG) 1 ) UL 2A UNI-ECIAVG)
| ol
Peak m R TR . WPRPa——
MM w.'m
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10520.00 52.14 68.20 -16.06 65.%0 37.51 15.60 66.87 0.0 --- --- PEAK 1 10520.08 51,32 68.20 -16.88 65.08 37.51 15.60 66.87 0.0 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C72 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
16
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11BE EHT20_CH60_Full RU_5300MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | UM -UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 51040 6.06 74.00 -13.94 5177 34.43 10.57 3671 0.0 154 197 PEMK 1 5300.00 119.06 -----v -=---- 109.68 35.10 10.72 36.4 0.00 154 197 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
-2 2CHAVE) L L U102 U-H-2C A
s * s
Av
) 325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5189.50 47.43 S4.00 -6.57 39.14 34.43 10.57 3671 @.00 154 197 AVERAGE 1 5300.00 109,69 ----vv -=-om- 10831 35.00 10.72 36,4 o.00 154 197 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C73 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

Lol

g™ #

V

. ’"% UALLUNLA DAL
v

488
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.60 6122 74.00 -12.78 5164 5.2 10.75 3637 0.0 154 197 PEMC

Lol

134

QT.Er\vﬂ
B3 \\

654

\\ U-NA--A0-2-U-HI-2C AV
488 [

Avg Blank
1§
163
5300 5320, 5340, 5360. 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.00 49.45 5400 -4.55 39.87 /. 1075 3637 @00 154 197 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C74 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
16
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11BE EHT20_CH60_Full RU_5300MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HIA-U-H0-28, 09012 l | "~ UHIA-UNIZAUNLC
5.0 1 ! 50
e ottt W
L R R TR
48 448
Peak
325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5856.40 68.94 74.00 -13.06 52.91 34.31 10.51 36.79 0.0 108 263 PEAK 1 5300.00 116,28 ----vv -=--m- 106.97 35.06 10.71 36.46 0.00 100 263 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
-2 2CHAVE) L L U802 -2
s W s
Av
) 325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 515.80 47.38 54.00 -6.70 38.95 34.45 10.57 3676 0.00 109 263 AVERAGE 1 5300.00 107,26 -----v -=eoe- 97.95 35.86 10.71 36.46 0.00 100 263 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C75 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental

Lol

134 \\fr
915
B3

WMM U-I-U-NI-2A- -T2
ﬁl: 0

1 WWW f
L T

488

Peak Blank

35

163

5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53935 59.91 74.00 -14.09 50.32 35.21 1075 3637 000 108 263 PEA

Lol

134

— U-NA--A0-2-U-HI-2C AV

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5319 47.68 54.00 -6.32 38.08 B2 1075 3637 000 108 263 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C76 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101B

Pol. Horizontal Vertical
mLml(dBlNﬁn] o Level (dBuVim)
134 134
w15 13
i U-NI-A-U-N-ZA U2 i U-NIA-U-N-ZA- U2
ﬁﬂn_—u—u . 11 T " A I R I M
L i NN RG] |—= - S| NRHENALALIGNG)
u - i IR RS o
Peak b Wit o
Avg Uk *
1 kl
163
000 9200, 11400 13600, 15800, 18000
7000 9200 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp Aux  APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/mdBv/in 8 BV B B B B o deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 10600.00 49.04 74.00 -24.96 62.64 37.56 15.67 66.03 Q.00 1M 0 PEAK
1 10600.00 46,38 74.00 -27.60 59.98 37.56 15.67 66.83 0.00 --- PEAK 1 1066R.068 37.31 54.00 -16.69 5A.93 37.55 15.66 66.83 .08 le@ 1 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C77 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
17
Mode Band Edge
U-NII-2A_5.25-5.35_802.11BE EHT20_CH64_Full RU_5320MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B U-HIA-U-H0-28-UA1-2C B
i l | I UHIA-UNIZA UM
" MMWMWWWWwW ; WWWM
48 448
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535070 6478 7400 -9.22 55.280 3.0 10.75 3637 0.0 143 195 PEMK 1 5320.00 118.43 ---nev ovmeee 108,97 35.14 10.73 3640 000 143 195 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U124 -2 V) L L U822
48 448
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535.00 5141 54.00 -2.59 4183 35.20 10.75 3637 0.00 143 195 AVERAGE 1 5320.00 189,15 ----ev -oeeee 99.69 35.14 10.73 3641 0.00 143 195 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C78 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
17
Mode Band Edge
U-NII-2A_5.25-5.35_802.11BE EHT20_CH64_Full RU_5320MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
B U-HI-A-U1-N-2A-ULAI-2C B
]\ ] | L UNEH-ZAUNI-C
50 L 1 a0
i " 1:"1 i ,M Wi ‘VJY“"""W[‘MM WWMWM
48 488
Peak
125 125
163 163
500 5320, 5340, 5360. 5380. 5400 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5358.80 59.86 74.00 -14.14 50.5 5.2 10.75 36.36 0.0 285 B PEAK 1 5320.00 116,05 ----vv -=--m- 106,61 35.03 10.73 36.42 0.00 285 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 i
i1 95
i3 i3
50 a0
-1 2A-U-HI-2C AV ) L L U-HIA-U-N-2A-U-A-2CEA
48 488
Av
) 125 125
163 163
500 5320, 5340, 5360. 5380. 5400 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 53%5.50 47.59 54.00 -6.41 37.99 35.21 10.75 36.36 0.0 285 B AVERAGE 1 5320.00 106,89 ----vv -=nom- 97.45 /.03 10.73 3642 0.0 289 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C79 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




ssamanas. FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Vertical
1MIJM!I(IIB!J‘"m] i Level {dBuVim)
1138 134
w15 13
3 i UNLLNZAINI
U-NI-A-U-N-ZA U2 ALdRbg L
ﬁﬂn_—u—u . 11 T " A I R I M
L O UNLHMLALNRCG) [—= - S| NRHENALALIGNG)
Peak m,, - .MWW _— ly VP s T T
32
Avg 5
1 kl
163
000 9200, 11400 13600, 15800, 18000
7000 9200 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp Aux  APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/mdBv/in 8 BV B B B B o deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 10640.00 5116 74.00 -22.34 6468 37.58 1571 6681 0.0 20 321 PEAC
1 10640.00 44,74 74.00 -19.26 58.26 37.58 1571 66.81 0.0 ---  --- PEMK 1 10648.08 39.67 54.80 -14.93 559 37.58 15.71 66.81 .08 220 321 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 C80 of C402




samronas. FCC TEST REPORT Report No. : FR432101B

18

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT40_CH54_Full_5270MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
LN U2 l | U -UNIZAUNLC
5.0 1 ai 50
48 448
Peak
325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5115.56 66.26 74.00 -13.74 51.94 34.45 10.57 3678 @0.00 111 198 PEAK 1 5270.00 117,47 --veev ovmees 108,26 34.99 10.78 3648 0.00 111 195 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
LML 2A-L-H-2CAVG) L L -8 -8 U-H-2C18Y6)
s W s
Av
) 325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.85 47.97 54.00 -6.03 39.46 34.55 10.61 36.65 @.80 111 19 AVERAGE 1 5270.00 107,84 ---evv -vmeee 98.63 34.99 10.78 3648 0.00 111 195 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C81 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental
mLeveI(dDIlel
138 m
a5 \
B3
f U-HIA-U-H0-28-UA1-2C
B0 %WW‘
" WWM WWWW“ ‘ulv.lmﬂyl
Peak Blank
35
163
500 5308, 534, 5304, 5414, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 535322 63.96 74.00 -10.04 5437 35.21 10.75 3637 @0.60 111 198 PEAK
mLeveI(dDIlel
138
QT.EP\VAV
B3
650 \
4 U242 V)
a RS
Avg Blank
35
163
500 5308, 534, 5304, 5414, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 535132 5185 S4.60 -..15 4.7 5.0 10.75 3637 @.00 111 195 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C82 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

18
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11BE EHT40_CH54_Full_5270MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
NI A8-AI-2C l | T UHIA-UNIZA UM
¥ MWWMWW | ; W
u "
Peak
325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5127.44 59.59 74.00 -14.41 5122 34.45 10.5 36.69 0.0 314 262 PEAK 1 527000 116,07 ----vv -=nem- 10693 34.94 10.78 36.50 0.00 314 262 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
LML 2A-L-H-2CAVG) L L MU 28-A0-2CEAMEG)
s ! s
Av
) 325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 518,77 47.62 S54.00 -6.38 39.12 34.55 10.61 36.66 @.80 314 262 AVERAGE 1 5270.00 105,91 ----vv -enee- 96,77 34.94 10.78 36.50 0.00 314 262 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C83 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental

Lol

1134 /\/T
r‘ LA
i

MWWMW gl bk e bt e Al i
Ty

oy AR AT

488
Peak Blank
35
163
500 5308, 534, 5304, 5414, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 535.38 59.48 74.00 -14.50 49.84 5.3 10.7 3635 000 304 262 PEMC

Lol

134

N \/\/ U-NA--A0-2-U-HI-2C AV

Av Blank
9 18

163

5210 5308, 5348, 5364, 5422, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53008 47.84 5400 -6.16 38.26 5.2 10.75 3637 000 314 262 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C84 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S ] B S 1
— L 4 o UHELUNZAALCAG) [ A } UATLL-UNI- 24D H1-CAVG)
Peak 8 MW b
Wb
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10540.00 46.02 68.20 -20.18 59.74 37.52 15.62 66.86 .00 === PEAK 1 1054000 49.85 68.20 -18.35 63.57 37.52 15.62 66.86 0.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 C85 of C402




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

19
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11BE EHT40_CH62_Full_5310MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HIA-U-0-28-U1-2C l | [ UHIA-UNIZA UM
60 50
T .-wwwmwwwwwwwwwwwwwmw W«W.
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5188.00 59.33 74.00 -14.67 51.06 34.42 10.5 3671 0.0 113 335 PEN 1 5310.00 114,59 --veev ooneee 105,15 35,03 18.73 36.42 o0 113 335 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L U822
4 1 — 1
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5136.32 47.31 54.00 -6.69 38.88 34.51 10.59 36.67 @.80 113 335 AVERAGE 1 5310.00 105,42 ----vv -onees 95,98 35.13 10.73 36.42 0.00 113 335 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C86 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental
1H|.M(dmlwml
A
a5
B3 /
% U-HIA-U-H0-28-UA1-2C
) L
%M‘J oy ‘nl‘;’w .mm”T‘w.'
488
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53020 6271 74.00 -11.29 53.03 3.2 1075 3637 o.60 113 335 PEM

Lol

134

U-NA--A0-2-U-HI-2C AV

488 -

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.00 51.63 54.00 -1.37 4285 3.0 1075 3637 0.0 113 335 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C87 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
19
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11BE EHT40_CH62_Full_5310MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 138 W
95 95
813 813
U-HIA-U-0-28-U1-2C l | [ UHIA-UNIZA UM
5.0 1 50
N S Y T WMWWWM
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.92 59.04 74.00 -14.95 50.53 34.55 10.61 36.65 @0.80 307 262 PEAK 1 5310.00 112,29 ---eev oveeee 102,83 35.04 10.73 3640 0.00 307 262 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L U822
4 ! 1
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5123.20 47.01 S4.00 -6.99 38.65 34.47 10.58 36.69 @.80 307 262 AVERAGE 1 5310.00 103,66 -----+ -=--=- 9.0 35.14 10.73 3641 0.00 307 262 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C88 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental
1H|.M(dmlwml
915
B3
U-HI-A-U1-N-2A-ULAI-2C
I
iy WW«M ‘
WWWwW\ g i
4#4
Peak Blank
1§
163
5300 5320, 5340, 5360. 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53040 63.64 74.00 -10.36 54.86 3B 10.75 3637 000 37 162 PEMC

Lol

134

U-NA--A0-2-U-HI-2C AV

488 —

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.00 5181 S4.00 -1.19 4.3 5.0 10.75 3637 @00 307 162 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C89 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
mmmmvm o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S 1
1 B N1 28N 2CHAVG) 1 B -1 28--H1-2CHAVG)
1
Peak b
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10620.08 47.16 74.80 -26.84 60.72 37.57 15.69 66.62 @.00 -~  --- PEAK 1 10620.00 45.92 74.80 -28.08 S9.48 37.57 15.69 66.62 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C90 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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20

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT80_CH58_Full_5290MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 *
95 95
813 813
U-HI1LAERA-NI-2C) l | [ UHIA-UNIZA UM
5.0 1 T 50
it i
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5144.64 61.64 74.00 -12.36 53.07 34.53 10.60 36.66 @0.00 117 332 PEMK 1529000 112,04 --veev ovmeee 102,73 %5.06 10.71 3646 0.00 117 332 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
UMM 2A-U-H0-2CAVG) U822 A6
e [ Lo 4| ke
[ SES——— 448 L'\/\,
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513488 47.9 54.00 -6.10 39.49 34.50 10.59 36.68 @.80 117 332 AVERAGE 1529000 102,41 ---evv -vmees 93,31 34.92 10.69 36,50 0.00 117 332 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C91 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

Lol

134

97.5WW%M

! TR

488
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.30 6550 74.00 -8.48 55.%4 /. 1075 3637 om0 17 32 PEM

Lol

134

L‘ U-NA--A0-2-U-HI-2C AV

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53080 5271 S4.60 -1.9 43.13 3.0 1075 3637 @00 117 332 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C92 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamonas. FCC TEST REPORT

Report No. : FR432101B

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT80_CH58_Full_5290MHz

ANT

CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 t
95 95
813 813
l | [ UHIA-UNIZA UM
; WWMWWMNWMMMWWM ; it
skl Mgt
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5137.76 66.14 74.00 -13.86 5178 34.51 10.60 36.67 @0.80 315 263 PEAK 1529000 111,02 ----vv =vnee- 10164 35,00 10.72 36.4 0.0 315 263 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U122 AVG) -8 -2 -2 A
e [I— L- A
488 448 t_‘_\f\,_
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 540,30 47.58 5400 -6.42 39.13 34.52 10.60 36.67 @.80 315 263 AVERAGE 1529000 101,20 -----v -=-em- 9206 34.94 10.78 36,50 0.00 315 263 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C93 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental
1H|.M(dmlwml
HM”‘N\\M
915 “‘W
B3
U-HI-A-U1-N-2A-ULAI-2C
i
654 4 !
M"WMWM"?J"“W..‘ wa' Nv bbb ‘ il
4#4
Peak Blank
1§
163
5300 5320, 5340, 5360. 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53030 6134 74.00 -12.66 5173 35.22 10.75 3636 080 315 263 PEM

Lol

134

915 \/‘ \A/

N \/\k U-NA--A0-2-U-HI-2C AV

488

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.00 49.58 S4.00 -4.42 40.80 5.0 1075 3637 0.0 315 263 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C94 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Vertical
1Mhﬂml(dBu‘ﬂm] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S 1T S 1
1 B N1 28N 2CHAVG) 1 B -1 28--H1-2CHAVG)
Peak s | b Lo Al
MWW‘" M
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10560.00 44.53 68.20 -23.67 58.17 37.55 15.65 66.54 .00 === PEAK 1 10580.00 44.86 68.20 -23.34 58.50 37.55 15.65 66.84 0.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 C95 of C402
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21

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT80_CH58_PC 20MHz,Loc 1_5290MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 1
95 95
813 813
l | [ UHIA-UNIZA UM
5.0 1 50 w
bk b b ol
w Y
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 512848 58.17 74.00 -15.83 49.77 34.49 10.59 36.68 0.0 124 334 PEN 1529000 11119 --veev ovmees 10175 35,03 18.73 3642 0.0 14 334 PEA
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L -8 -2 -2 A
I 1 J I
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.76 46.21 54.00 -7.79 37.78 34.55 10.61 36.65 @.00 124 334 AVERAGE 1529000 101,34 --veev ovmeee 91,99 35.13 10.73 36.42 0.00 124 334 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C96 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental

Lol

134

97.5/4“\ % M

U-I-U-NI-2A- -T2

vt M i b

Peak Blank

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53000 66.85 7400 -7.15 57.07 /.0 10.75 3637 o060 14 334 PEN

Lol

134

U-NA--A0-2-U-HI-2C AV

488

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53430 49.04 5400 -9 39.44 3521 1075 3636 000 124 334 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C97 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
21
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11BE EHT80_CH58_PC 20MHz,Loc 1_5290MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
-8 l | [ UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514,72 57.26 74.00 -16.74 48.79 34.53 10.60 36.66 0.00 108 270 PEAK 1 5290.00 108,53 ----vv -vnem- 99.07 35.14 10.73 3641 0.00 100 270 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L -8 -2 -2 A
4 f L 18
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5146.24 46.04 54.00 -7.95 37.56 34.54 10.60 36.66 0.00 108 270 AVERAGE 1 5290.00 9871 ---eev oomeee 89.33 35.00 18.72 36,44 0.00 100 270 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C98 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental

mLeveI(dBllel

138

97: M M

| W \v |Mr
B3
U-HIA-U-H0-28-UA1-2C

650 1

o i b b
Peak Blank

35

163

5300 5320, 5340, 5360, 5380, 5400

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53L70 58.31 74.00 -15.69 48.68 35.23 10.75 3635 .00 18 170 PEMC

mLﬂd(ﬂ&lWﬂl}
138
a5 \/\ \/.\/ \ﬂ
B3
650

\‘M\ U242 V)
48 g ——

Avg Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.00 46.94 5400 -7.06 37.36 /.2 1075 3637 000 108 170 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C99 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101B

22

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT160_CH50_Full_5250MHz

ANT CDD 1S4T

Pol. Horizontal

Fundamental

11ﬂLe\leI (dBuVim)

o L8¥el ({BuVim)

1
1138 1138 1
95 95
813 813
| U-HIA-U-0-28-U1-2C l | U-HIA-U--2AUNI-2C
ESIUMMMWW "
48 448
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513025 65.49 74.00 -B.51 57.88 34.50 10.59 36.68 0.0 108 122 PEAK 1 5250.00 107,26 ----vv -=nee- 98.52 34.68 10.65 36,59 0.00 108 122 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
813 813
5.0 50
UM --24-U-H-20 V)
1, PN AN A I
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5135.60 53.24 54.00 -0.76 44.81 34.51 10.59 36.67 @.00 109 122 AVERAGE 1 550,00 97.64 --vnev ooneee 88.99 34.63 10.64 36.62 0.00 100 122 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C100 of C402




ssamanas. FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
L MM »W‘.MWM W‘W\
B3
]m U-HIA-U-H0-28-UA1-2C
540 T “‘AA 1
Wbt iy b i g
488
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 51044 62,97 74.00 -10.03 53.20 35.26 1078 36.28 o.00 108 122 PEMK
1H|.M(dmlwml
138
a5 /\/w /\f/
B3 f\,ﬂ
650 \
L {1242 V)
as e
Avg Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 540393 50.20 4.0 -1.78 4045 35.28 10.78 3629 Q.80 100 122 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C101 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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22

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT160_CH50_Full_5250MHz

ANT CDD 1S4T

Pol. Vertical

Fundamental

11ﬂLe\leI (dBuVim)

11"Le\iel (dBuVim)

1138 1138 1
95 95
813 813
U-HIA-U-0-28-U1-2C l | U-HIA-U--2AUNI-2C
ESIUWWWWWWW i
48 448
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 51875 6419 74.00 -9.81 55.85 34.46 10.58 36.78 0.80 269 258 PEAK 1 5250.00 108,17 ----vv -veee- 99.49 34.65 10.64 36.61 0.00 269 258 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
813 813
5.0 50
UM --24-U-H-2 V)
48 448
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513975 5185 54.00 -L.15 43.40 34.52 10.60 36.67 @.80 269 258 AVERAGE 1 550,00 97.87 --veev oomees 89.19 34.65 10.64 36.61 0.00 269 255 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental
mLeveI(lelel
138
o Al
PR
iy U-HIA-U-H0-28-UA1-2C
4 1
sttty
488
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5378.50 68.55 74.00 -13.45 50.86 35.26 10.76 3633 0.0 269 258 PEAK
mLeveI(lelel
138
a5 (\
b1 /\m | (_\/u
650 ]
U8 28-U-NT-2CAVG)
m el A
Avg Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5480.78 49.84 54.00 -4.16 40.06 35.30 10.78 3638 @.80 269 258 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number
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UNILA-GAT-2A--H0-2CIAVG)|

Peak s ‘MWWW

Avg 35
163
7000 5200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 10509.20 43.37 68.20 -24.83 57.17 37.58 15.58 66.58 .00 - Peak

Pol. Horizontal Vertical
el B} el B}
134 1138
95 a5
iy U UNIZA AL B DI UNLAUNILZC
o L _ L1 T ;

L I I
B UM ALALICNG)

nmwiwwwwm

3!
1 kl
7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 10500.20 44.64 63.20 -23.56 SB.44 3750 15.58 6688 0.08 - --- Peak

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C104 of C402
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sPoRTON LAS. Report No. : FR432101B
23
Mode Band Edge
U-NII-2A_5.25-5.35_802.11BE EHT20_CH64_RU52*4_5320MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B U-HIA-U-H0-28-UA1-2C B
l | T U AA AL
5.0 50
48 448
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5365.20 58.59 74.00 -15.41 48.95 5.3 10.76 3635 0.0 108 331 PEMK 1 5320.00 114,67 ----vv -veees 105,19 35,05 18.73 3648 0.00 100 331 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U124 -2 V) L L U822
48 1 448
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535480 45.61 4.0 -B.39 36.01 35.21 10.75 3636 @.00 108 331 AVERAGE 1 5320.00 104,61 ----vv -=noe- 95,15 35.04 10.73 3641 0.00 100 331 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number
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FCC TEST REPORT

Report No. : FR432101B

23
Mode Band Edge
U-NII-2A_5.25-5.35_802.11BE EHT20_CH64_RU52*4_5320MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 138 ]
95 95
B U-HIA-U-H0-28-UA1-2C B
| i l | T U AA AL
60— ‘MN 50
1
L e R bttt
48 488 W
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.00 56.96 74.00 -17.04 47.38 3.0 10.75 36.37 0.0 308 271 PEMK 1 5320.00 112,53 --eeev oomees 103,09 35.03 10.73 36.42 0.00 300 271 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U124 -2 V) L L U822
48 1 448
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535040 4550 54.00 -B.42 36.08 35.20 10.75 3637 0.00 308 271 AVERAGE 1 5320.00 102,56 -----v -=--m- 93.12 35,03 10.73 3642 0.00 300 271 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C106 of C402
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Report No. : FR432101B

24
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11BE EHT160_CH50_PC 20MHz,Loc 1_5250MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1134 1
95 95
813 813
U-HIA-U-0-28-U1-2C U-HIA-U--2AUNI-2C
5.0 50
o MMWWWWWWW w
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514075 64.63 74.00 -9.37 56.15 34.52 10.60 36.67 0.80 138 334 PEMK 1 5250.00 109,22 ----vv -vnees 108,12 34,9 10.69 3650 0.00 138 334 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
813 813
5.0 50
U-N-8--24-U-H0-26 AV
48 448
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513325 50.43 54.00 -3.50 42.07 34.50 10.59 36.68 @.80 138 334 AVERAGE 1 5250.00 98.66 ----vv -v-oe- 89.56 34.92 10.69 36,5 0.00 138 334 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C107 of C402
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Pol. Horizontal Fundamental
1H|.M(|mlwml
138
as AN LA A
Yo vy w
B3 (h
1 U-HIA-U-H0-28-UA1-2C
488
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53048 7261 7400 -1.39 63.83 /.2 1075 3637 0.0 13 334 PEM

Lol

134

Ty

U-NA--A0-2-U-HI-2C AV
484 =

Av Blank
9 18

163

5250 5292, 5334, 5376 5418, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53LET 5311 5400 -0.89 43.42 35.26 107 3633 .80 138 334 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C108 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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24

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT160_CH50_PC 20MHz,Loc 1_5250MHz

ANT CDD 1S4T

Pol. Vertical

Fundamental

11ﬂLe\leI (dBuVim)

o L8¥el ({BuVim)

1
1138 1138 i
95 95
813 813
U-HIA-U-0-28-U1-2C l | U-HIA-U--2AUNI-2C
5.0 50
48 448
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5867.60 6175 74.00 -10.25 53.58 34.37 10.54 36.74 0.0 293 269 PEAK 1 5250.00 106,45 ----vv -vnees 97.42 34.87 10.68 36,52 0.00 23 269 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
813 813
5.0 50
U-N-8--24-U-H-2 V)
s ; s
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 540,25 43.82 54.00 -5.18 40.37 34.52 10.60 36.67 0.80 293 269 AVERAGE 1 5250.00 9654 --veev oveeee B87.40 34.94 10.70 36,50 0.00 293 269 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C109 of C402
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Pol. Vertical Fundamental

Lol

134

w:m/ﬁ\mm At

5 "\an
IHJY w\

U-I-U-NI-2A- -T2

650 (R | MMW
4#4
Peak Blank

1§

163

5250 5292 5334, 5316, 5418, 5480

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53L64 68.39 74.00 -5.61 58.81 /.20 10.75 3637 o060 293 269 PEAC

mLeveI(dDIlel
134
915
654 ]
U-NA--N-2A-U-I-2C AV )
\
48 Rt
Avg Blank
1§
163
5250 5292 5334, 5316, 5418, 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 540624 49.19 5400 -470 39.52 3B/.28 1078 3629 000 293 269 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C110 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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25

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11BE EHT160_CH50_PC 20MHz,Loc 8_5250MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
1 U-HIA-U-0-28-U1-2C l | I UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514100 66.96 74.00 -7.04 58.51 34.52 10.60 36.67 0.0 125 332 PEMK 1 5250.00 109,88 -----v -=--m- 101,03 3475 10.67 3657 0.00 125 332 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
813 813
5.0 50
UM --24-U-H0-2 AV
48 448
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513375 S5L77 S4.60 -L.13 43.36 34.50 10.59 36.68 @.80 125 332 AVERAGE 1 5250.00 98.88 ----vv -vnoe- 89.78 34.92 10.69 36,51 0.00 125 332 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental

Lol

134

oo W A
o :

v

U-I-U-NI-2A- -T2

=
ey
—

540 il - Mm
T

L

4#4

Peak Blank

1§

163

5250 5292 5334, 5316, 5418, 5480

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539.80 68.47 7400 -5.53 58.74 /.28 1077 3637 om0 15 332 PEM

Lol

134

Tt

\,_\N_ { U-NIA-U-NI-28-U-N1-2CAVG)
e

Av Blank
9 18

163

5250 5292, 5334, 5376 5418, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 533301 53.04 5400 -0.% 43.45 3521 1075 3637 0.0 15 332 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C112 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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25
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11BE EHT160_CH50_PC 20MHz,Loc 8_5250MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
1 )Il!" U-HIA-U-0-28-U1-2C l | T UHIA-UNIZA UM
ESIUMWWWWMWWWMM ! :
48 448
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 510,25 64.14 74.00 -9.06 55.80 34.46 10.58 36.78 0.0 294 269 PEAK 1 5250.00 107,96 -----v -=-oe- 99,18 34.70 10.66 36.58 0.00 294 269 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U822 V) L L U-HI1-U-H0-2A-A0-2C)
s ‘ s
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5139.25 49.13 S4.00 -4.07 40.68 34.52 10.60 36.67 @.00 294 269 AVERAGE 1 550,00 9725 --seev oemeee 88.47 34.70 10.66 36,58 0.00 294 269 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental
mLeveI(dBllel
138
075 # ﬁfl A m Mu
AR
B3
U-HIA-U-H0-28-UA1-2C
650 |
MW’L&MWWWMM Yl
- W
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53416 67.38 74.00 -6.62 57.78 35.21 1075 3636 000 24 269 PEAC

Lol

134

NS

U-NA--A0-2-U-HI-2C AV
48 - N e e —

Av Blank
9 18

163

5250 5292, 5334, 5376 5418, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5399.83 49.72 5460 -4.28 40.11 35.22 1075 3636 000 294 269 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C114 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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26
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1134
15 175
i3 83
- 00282 -
" 1 7 - l | 1 UHAZA AL
A A L L L Ww
48 T
Peak
125 05
163
163
8560 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 543464 58.52 74.00 -15.48 48.80 35.16 10.81 36.25 0.0 300 200 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546680 61.40 68.20 -6.80 5172 /.84 10.85 36.21 .60 308 201 PEAK 1 5500.00 120,75 ----vn woeeee LI 4.9 1089 3615 0.0 00 200 PE
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 138 1
95 95
813 813
5.0 50
-1 --24-U-H-2C V) L L U-HI1-U-H0-2A-A0-2CEAVG)
s ! s
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.44 4778 5400 -6.22 38.19 35.86 10.84 36.22 0.00 300 201 AVERAGE 1 5500.00 112,51 ---evv -oeeee 102,87 34,9 10.89 3615 o0.00 300 201 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C115 of C402
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sPoRTON LAS. Report No. : FR432101B
26
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 138
15 175
i3 83
VAN N il T Tty MR TR
Bl 1 2 B0
48 T
Peak
125 05
163
163
8560 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 S41L28 58.77 74.00 -15.23 49.2 3.5 10.78 36.28 0.0 297 4 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546340 60.19 68.20 -B.10 S6.42 /A3 10.85 3628 0Bk 297 4 PEAK 1550000 119,26 ----vn =oeee- 109,63 4.9 108 3607 0.0 297 4 pEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1134 1
95 95
813 813
5.0 50
-1 -2 U-H-2CAVE) L UK N-2AUN-2CAvG)
s 1 @ ]
Av
g 25 315/_/\_/\/_,/“
163 163
8560 5302, 5414, 544, 5478, 5510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5457.50 46.64 54.00 -7.36 36.95 H5.07 10.84 36.22 0.0 297 4 AVERAGE 1 5500.00 109,50 -----v -=--m- 99.87 4.9 10.88 3617 0.0 27 4 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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FCC TEST REPORT

Report No. : FR432101B

2 11060.08 42.53 54.88 -11.47 55.30 37.80 16.4 G6.61 0.00

117 19 AVERAGE

1 1100008 42.70 54.80 -11.3@ 55.47 37.88 16.84 66.61 8.0 232

Pol. Horizontal Vertical
mLmI(d&Mm] , Level (dBuVim)
138 1134
915 915
i UNLLINAUNIE i3 UNLTINAUNIG
i gy S LT g gy S SR I
_ 1 ~ U-N-1-U-N0-2A-U-HI-2CHAVG)| R 1 ~ 1 UI-NI-28-U-NI-2CHAVG)|
al | "
Peak A
5 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 11609.00 53.53 74.80 -20.47 66,30 37.80 16.04 66.61 0.00 117 19 PEAK 1 11600.00 53.62 74.80 -20.38 66,39 37.80 16.04 66.61 0.00 230 360 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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sPoRTON LAS. Report No. : FR432101B
27
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_CH116_5580MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1134
15 175
N 3
U-HI-A-UL-N-2A-ULAI-2C TUTIL ML LT A2
650 1 7 650
b
#4 48
Peak
125 0
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5300.61 58.67 74.00 -15.33 48.93 35.26 10.77 3631 0.0 308 197 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546688 57.92 68.20 -18.28 43.25 /.03 10.85 3621 0.6 308 197 PEAK 1 5500.00 120,97 ----vv woeee- 1113 4.9 109 36.04 0.0 308 197 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
a8 1 8 L\r\,——-ﬂ
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 539166 47.73 5400 -6.27 37.%9 35.28 10.77 3631 0.00 308 197 AVERAGE 1558000 L1471 --veev ovmeee 104,87 34,9 10.95 36.04 o0.00 308 197 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C118 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




ssamanas. FCC TEST REPORT
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Pol. Horizontal Fundamental
iﬂLﬂdmmwﬂ“
1134
15
b1
UNIH-U-NI-2A-UNI-2C)
) ;
mWwwwmwwwmwwwmwww el
Peak Blank
325
163
5685 511, M. 5T3. 5740, 5764
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wl g B Bl @ & B B a g
1 574360 58.64 68.20 -9.56 50.00 35.03 1L.20 37.59 .m0 0B 197 PEMK
Sporton International Inc. (Kunshan) Page Number 1 C119 of C402
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sPoRTON LAS. Report No. : FR432101B
27
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_CH116_5580MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 138
15 175
N 3
U-HI-A-UL-N-2A-ULAI-2C TUTIL ML LT AL
50 1 7 a0
firorhint bl (S T
#4 48
Peak
125 05
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5383.51 59.35 74.00 -14.65 49.63 3.7 10.77 36.32 0.0 3% B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546352 57.78 68.20 -18.50 43.02 /.65 10.84 3621 o.B 339 B PEAK 1 5500.00 118,83 ----vv ooeee- 109,01 4.9 1097 36.05 0.0 39 B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
a 1 s (R —
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 538,53 47.36 S4.00 -6.70 37.58 5.7 10.77 36.32 0.0 33 B AVERAGE 1 5580.00 111,28 ----vv -=nem- 10146 34.9 10.97 36.65 0.00 339 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental

Lol

134

U-I-U-NI-2A-U-NIL2C

RN WY ) A Diealiddondl Srshiiih
ww,,,. M e bt i W‘*”"v iR

488
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5735.50 58.60 68.20 -9.60 49.86 .81 119 37.46 0.0 39 BPEN

Sporton International Inc. (Kunshan) Page Number 1 C121 of C402
TEL : +86-512-57900158
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FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Vertical
MLMI(H&NM] i Level (4Bu/m)
1138 134
5 975
g e i UNA VRN
ﬁ:n__U—l_l_J L 11 T s L1 I M
I 1 ~  UNIA-UA-2A0 ~ U-N-1--NI-2A-U-HI-2CHAVG)|
188 " al L
Peak Wil b W qac it [T—— M i
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 7000 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos nt Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBul/m dBuv/m 0B dBuv B B
1 11160.00 54.10 74.00 -19.9% 66.49 37.98
2 11160.00 42,53 54.00 -11.47 54,94 37.97

16,15 66.52 @.00 100 30 PEAK
16.14 66.52 0.0 180 30 AVERAGE

d W B B B B o deg
1 1116000 53.95 74.00 -20.05 66.34 37.98 16.15 6652 0.80 121 360 PEAC
1 11160.08 43.73 54.80 -10.27 5611 37.98 16.15 66.51 8.08 121 36 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
28
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH140_5700MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) 1
1138 1138
95 95
813 813
i 4 U-HIA-U-0-28-U1-2C l | T T NAALLC
N # AT I, : k»mwwmm
48 448
Peak
325 35
163 163
5t 5101, 5. 5733, 5748, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 572530 66.52 68.20 -1.68 57.66 34.95 1L18 37.38 0.0 289 314 PEN 1 5700.00 123,38 ----vv -=nee- 11405 34,9 1113 3678 0.00 289 314 PEAK
11"Le\iel (dBuVim)
1138 !
95
813
50
L L U-HI1-U-H0-2A-A0-2CEAVG)
448 L\/_w_
Avg Blank
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 113,78 ----ev -veee- 10445 34,9 1113 3678 o.00 289 314 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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ssamanas. FCC TEST REPORT

Report No. : FR432101B

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5719.88 65.95 68.20 -1.05 57.14 3499 IL18 3736 0.0 3 0 PEN

Pol. Vertical Fundamental

mLeveI(dDIlel ”ELMMMWH“

1

134 M 134

915 MN'V 915

B3 w B3

" N“M‘ __ U-HI-A-UL-N-2A-UAI-2C " ] L] i L HNEHAUN-C

N M\ Akl ol N VM"M

" ki bal "HVWNMW il e ‘WMWW ity W

[’

Peak oo

1§ 18

163 163

5685 5101, i, 573 5740, 5785 1000 0. 0. 4600, 5600. 000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg

1 5700.00 119,08 -----v -=---- 109.91 34.9 1114 3687 0.0 340 @

PEAK

Avg Blank

130,

Lol i)

134

U-NIA-U-N-2A-U-AI-2CIAVG)

s fwmfw e ey
e
5 S
163
1000 0. 30, 4600, 5800,
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg

1 5700.00 109,93 ----vv -veee- 108,76 34.9 1114 3687 0.0 340 @

00

Remark

AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Vertical
MLMWB‘M’“) , Level (dBuVim)
1138 134
915 915
i UNLLLNLADNIZ i UNLLNZAINI
i gy S LT g gy S SR I
1 ~ U-H-A-U--2A-U-HI-2CAVG) | 1 ~ U-HIA-U-N2A-U-HI-2CAVG) |
m | " al m |
N Ld 2 a i “L'w hi W‘ i s il i
Peak by W Ay
325 3
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 11400.00 5534 74.80 -18.66 67,19 38.24 16.30 66.39 0.00 270 148 PEAK 1 10400.00 5453 74.80 -19.47 66,38 38.24 16.30 66.39 0.00 309  lod PEAC
7 11400.00 45.45 54.8@ -8.55 57.30 38.24 16.30 66.39 0.8 272 145 AVERAGE 1 11400.08 43.98 54.80 -19.82 55.83 38.24 16.38 66.39 .08 309 160 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C125 of C402
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
29
Mode Band Edge
U-NII-2C_5.47-5.725_802.11BE EHT20_CH100_5500MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 138
15 175
N 3
] | L UNIE--H-AUNI-2C
50 850
A g
#4 48
Peak
125 05
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 543320 59.38 74.00 -14.60 49.65 35.17 10.81 36.25 0.0 300 198 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 546488 59.83 68.20 -B.37 58.15 /.84 10.85 3621 .60 308 198 PEAK 1 5500.00 119,58 ----vn woeeev 109,94 349 10.89 3615 0.80 0@ 198 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CEAVG) L L UM 2A-U-AI-2CIAVG)|
s ! s
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%.40 47.59 S4.00 -6.41 37.99 35.07 10.84 36.22 0.00 300 19 AVERAGE 1 5500.00 111,66 -----v -=--=- 102.02 34,9 10.89 3615 o0.00 300 195 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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sPoRTON LAS. Report No. : FR432101B
29
Mode Band Edge
U-NII-2C_5.47-5.725_802.11BE EHT20_CH100_5500MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1138
15 175
i3 83
VAN NG il T Tty MR TR
60— 7 50
VT NS e WWWW
af |-
' 448
Peak
125 05
163
163
8560 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 536152 58.92 74.00 -15.08 49.3% 5.2 10.75 36.35 0.0 2% 5 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5469.68 58.49 68.20 -9.71 43.82 /A2 1085 3628 0.2 2% 5 PEAK 1550000 117.73 --eem woeee 10810 4.9 108 3607 0.0 2% 5 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
-1 -2 U-H-2CAVE) L UK N-2AUN-2CAvG)
u 1 u e a—
Av
163 163
8560 5302, 5414, 544, 5478, 5510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.64 46.56 54.00 -7.44 36.87 H5.07 10.84 36.22 0.0 2% 5 AVERAGE 1 5500.00 188,51 ----vv -=--m- 93,88 34.99 10.89 3616 0.00 296 5 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C127 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Vertical
mLﬂel(d&Mm) i Level {dBuVim)
1138 134
975 975
i UNLLLNLADNIZ i UNLLNZAINI
g g L L LT A SR I i
L ) L UG L ) S ARG
w ot MLM- : ‘ i AN
Peak ™ - M i Sy i oo
325 3
Avg
163 16.3
000 9200. 1400, 13600, 15800, 18000 000 9200, 11400 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MrdumBAn & EW B €& B & o iy MrdufnBun & EW B & B & o d
1 11000.00 50.57 74.00 -13.43 63.34 37.80 16.04 6661 0.00 100 285 PEAK 1 11000.00 49.59 74.00 -24.11 62.66 37.30 16.04 66,61 .00 101 200 PEAC
2 lloed.e 4124 54.86 -12.76 54.8L 37.88 16.84 66.61 .08 109 285 AVERAGE 1 1loee.0@ 40.16 54.80 -13.84 52.93 37.88 16.84 66.61 .08 101 200 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C128 of C402
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
30
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT20_CH116_5580MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim) 1
1138 1134
15 175
N 3
U-HI-A-UL-N-2A-ULAI-2C mhgiE I Ein i LI UNIZA UM 2C
B30 1 ) ) 0 T
WWMWWWJWWWW“,‘. y M‘Jy iy " FV?‘“"’M"‘V“
#4 "
4B.BM
Peak
125 05
163
163
8560 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 537040 59.08 74.00 -14.90 4942 3.4 1076 36.34 0.0 327 200 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 S468.24 57.58 68.20 -10.60 47.99 /.83 10.85 36.28 .60 37 208 PEAK 1 5500.00 122,97 ----vm woeeee 11313 3.9 109 36.04 0.0 37 200 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
i3 i3
50 a0
U-N-A-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
4 1 18 \«W
Av
) 125 125
163 163
8560 5396, 544, 5488, 5534, 5580 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5393.01 46.97 5460 -7.03 37.22 5.9 10.77 3631 0.0 327 200 AVERAGE 1 5580.00 11315 --veev oomeee 103,31 34.9 10.95 36.04 o0.00 327 200 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101B

Pol.

Horizontal

Fundamental

Peak

Lol

134

e e e ot
W

A o
A P ATy

5685 510 i,

Linit Read At
Freq Level Line Margin Level Factor

Wz dBuv/m dBuv/m 0B dBuV  dB/m
1 57495 58.90 68.20 -9.30 50.22 :.82

Freqency (W)

Blank

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
30
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT20_CH116_5580MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 138
15 175
N 3
U-HI-A-UL-N-2A-ULAI-2C mhgiE I Ein i A AA AL
8505 7 a0
A TS 0 A oA A
48 4B.BM
Peak
125 05
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 535024 57.89 74.00 -16.11 48,31 5.0 10.75 36.37 0.0 289 B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5468.56 57.88 68.20 -18.30 43.20 /.63 10.85 36,28 0.0 289 B PEAK 1 5500.00 119.91 ----vv woeee 116,08 4.9 10.9% 36.05 0.0 289 B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
U-N-A-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
s 1 L L/V
Av
) 125 125
163 163
8560 5396, 544, 5488, 5534, 5580 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 538312 46.51 5400 -7.49 36,79 35.27 10.77 3632 0.0 289 B AVERAGE 1550000 109.14 ---nev oomeee 99,31 4.9 10.98 36.65 0.00 289 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental
mLeveI(lelel
134
915
B3
U-HI-A-U-N-2A-ULAI-2C
654
1
m byt JI'Jl”J"w'I' "nwmw Ak e e A bl she ol 4p JH_J.n
mv i i i LR L LR L
Peak Blank
1§
163
5685 5101, i, 573 5740, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5739.68 59.25 68.20 -B.95 50.54 .82 120 3751 0.6 289 @ PEN

Sporton International Inc. (Kunshan) Page Number 1 C132 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamanas. FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Vertical
1ML&\«!I(llBIMm] , Level (dBuVim)
138 1134
915 915
i UNLLINAUNIE i UNLTINAUNIG
GH__U—I_I_JL L _1 1 M W LT 11 11 M
_ 1 ~ DN 2A-U-NI-2CIAVG) R 1 ~ 1 UHIEA-NI-2A-U-NI-2CHAVG)
LI L W&lﬂw § "
Peak " ki - .
e e
5 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp #os Thos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 11160.08 53.41 74.80 -20.59 €5.80 37.98 16.15 66,52 0.00 110 155 PEAK 1 11160.00 5533 74.80 -18.67 €770 37.98 16.15 66,52 0.00 108 360 PEAC
2 11168.08 43.80 54.88 -18.98 S5.41 37.98 16.15 66.52 .0 118 155 AVERAGE 1 11168.08 43.31 54.80 -18.69 55.69 37.98 16.15 66.51 .00 188 368 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

: C133 of C402



ssamonas. FCC TEST REPORT

Report No. : FR432101B

Mode Band Edge
U-NII-2C_5.47-5.725_802.11BE EHT20_CH140_5700MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
‘ 1 U-HIA-U-0-28-U1-2C l | T L AAALC
5.0 WWM 50
4 Y W VR
Peak
325 35
163 163
5t 5101, 5. 5733, 5748, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5725.88 67.30 68.20 -0.99 58.45 3498 1L18 3731 .00 267 M PEN 1 5709.00 119,51 ---eev ovmeee 11834 34,9 1114 3667 0.00 287 314 PEAK
11"Le\iel (dBuVim)
1138 1
95
813
50
L L U-HI1-U-H0-2A-A0-2CEAVG)
448
Avg Blank
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 118,37 ----vv -veees 101,12 34,9 1113 3678 o.00 287 314 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C134 of C402




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
31
Mode Band Edge
U-NII-2C_5.47-5.725_802.11BE EHT20_CH140_5700MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
M U-HIA-U-0-28-U1-2C l | T L AAALC
50 'MWW a0
48 448
Peak
325 35
163 163
5t 5101, 5. 5733, 5748, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5727.50 60.18 68.20 -B.02 5136 3498 1L18 37.34 0.0 308 209 PEA 1 5700.00 114,67 ----vv -vnee- 105,57 34,81 1115 36.96 0.00 300 289 PEAK
11"Le\iel (dBuVim)
1138 i
95
813
50
L UK N-2AUN-2CAVG)
448 ]
Avg Blank
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 105,78 ----vv -=nee- 96,68 34.91 1115 36.96 0.00 300 289 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C135 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Pol. Horizontal Vertical
1HL&\«!I(lIBIMm) , Level (dBuVim)
1138 134
915 915
i UNLLINAUNIE i3 UNLTINAUNIG
i gy S LT g gy S SR I
1 ~ U-H-A-U--2A-U-HI-2CAVG) | 1 ~ 1 UHIEA-NI-2A-U-NI-2CHAVG)
188 U ™ al
Peak i qiniiabuin o U R e
325 3
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 10400.00 53.04 74.80 -20.96 64.89 38.24 16.30 66.39 0.00 269 149 PEAK 1 10400.00 49.92 74.80 -24.08 6L77 38.24 16.30 66,39 0.00 108 0 PEA
2 11400.00 4212 54.86 -11.88 53.97 38.24 16.30 66.39 .08 269 149 AVERAGE 1 11460.08 38.33 54.00 -15.67 SA.18 38.24 16.38 66.39 Q.08 le@ 1 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C136 of C402




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
32
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT40_CH102_Full_5510MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1138
15 175
i3 83
MR i T Tty R T
650 &1
48 4B.BM
Peak
125 05
163
163
8560 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5459.44 69.20 74.00 -4.80 59.52 35.06 10.84 36.22 0.0 301 198 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546672 67.82 68.20 -1.13 57.33 /.86 10.84 36.21 .60 301 198 PEAK 1 5510.00 116,66 ----vv -=---- 107.03 34.92 1.8 3617 0.0 301 198 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
U822 AV L L U-H-8--28-U-H-2C/AVE)
I B I
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%9.92 53.01 54.00 -0.99 43.32 35.86 10.84 36.21 @.00 301 19 AVERAGE 1 551000 106,57 ----vv -=-oe- 96,94 34.92 10.88 3617 0.00 301 195 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C137 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Fundamental
mLeveI(lelel
138
a5
B3
U-HIA-U-H-2A-UI-2C
650 1 !
Aoy atanrmWWWmewwwmewm
488
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 572572 57.88 68.20 -10.32 49.02 34.9 1L18 37.38 0.0 301 198 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

: C138 of C402




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

32
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT40_CH102_Full_5510MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1118 1138 1
15 175
i3 83
VAL UNLC i T Tty R T
650 1 &1
A e O R N Wbt e g o b
LA Sl U it A b L il A i LU
s s W
Peak
125 05
163
163
8560 5382 5414, 544, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5389.04 59.13 74.00 -14.87 49.40 35.28 10.77 36.32 0.0 294 B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546328 58.86 68.20 -10.14 43,38 /.65 10.54 3621 o.ee 294 B PEAK 1 5510.00 112,02 ----en woeeee 102,38 4.9 1089 3615 0.0 24 B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
-1 -2 U-H-2CAVE) L UK N-2AUN-2CAvG)
44 ! 48 L\/__,
Av
g s m«/_/_/\/\jﬁ
163 163
8560 5302, 5414, 544, 5478, 5510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5488.40 46.52 54.00 -7.48 36.76 5.7 10.78 36.29 0.0 294 B AVERAGE 1551000 10312 ---eev -emees 93.43 4.9 10.91 3612 0.00 24 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C139 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Vertical Fundamental
1H|.M(dmlwml
134
915
B3
U-HI-A-U-N-2A-ULAI-2C
654
1
" ;llv'\'“-‘v‘ l,} " Hlyl.m“l”\rlA Wiy Al M!'.I.I'L’; m W\WM' ,M_“.’. n A‘MM
Peak Blank
1§
163
5685 5101, i, 573 5740, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5737.16 59.18 68.20 -9.02 50.46 35.01 119 37.48 @000 294 @ PEN

Sporton International Inc. (Kunshan) Page Number 1 C140 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101B

Pol. Horizontal Vertical
mmdmmvm o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S ] B S 1
1 B N1 28N 2CHAVG) 1 B -1 28--H1-2CHAVG)
Peak e * hiinent —_— ; !
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11620.00 45.98 74.00 -28.02 56.70 37.82 16.06 66.60 .00 === PEAK 1 11620.00 45.01 74.80 -28.99 57.73 37.82 16.06 c6.ce 0.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

1 C141 of C402




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
33
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT40_CH110_Full_5550MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 138
15 175
N 3
v e ] | 11y UM LN 2AU-NI-2C
0 P W” B0 -
ottt gl AT e il bl iAot ' W
i Ak UUR L TN T LRkl i i
#4 48
Peak
125 05
163
163
8560 5390. 5430, 5410, 5410, 5550 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5450.40 58.65 74.00 -15.35 48.96 35.89 10.83 36.23 .00 284 M PEN Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 S463.80 5872 68.20 -9.43 49.04 /.03 10.85 36.20 0.6 284 314 PEAK 1 5550.00 118,39 ----ev woeees 108,59 4.9 1.9 36.06 0.80 284 34 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
LN 24 U-HI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
s 1 s
Av
) 125 125
163 163
8560 5300. 5430, 5410, 5410, 5550 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5457.20 47.32 S4.00 -6.68 37.63 35.07 10.84 36.22 @0.00 284 314 AVERAGE 1555000 109,77 ---nev -vnees 99.97 34.9 10.96 36.66 0.00 284 314 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C142 of C402




swamranas. FCC TEST REPORT Report No. : FR432101B

Pol. Horizontal Fundamental
1H|.M(dmlwml
915
B3 f
U-HI-A-U-N-2A-ULAI-2C
654 b !
1
W‘M’W‘M,{NM ‘mfrl‘u‘x 1'}MWWWW V'M,Ar IWWNM
4#4
Peak Blank
1§
163
5450 5403, 5636 5679, LA 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 572630 58.82 68.20 -9.38 49.97 4.9 1L18 3731 .00 284 M PEX

Sporton International Inc. (Kunshan) Page Number 1 C143 of C402
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101B
33
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11BE EHT40_CH110_Full_5550MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 138
15 175
i3 83
VAU AHA LN T T L T L A
G | ) B0 W
stsebl Al b Mt bt b ftd i
adhbterlett i Wetithoiboit iyt
s 8 M
Peak
125 05
163
163
8560 5390, 5430, 5410, 5410, 5550 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 541060 59.14 74.00 -14.86 49.3% 5.5 10.78 36.28 0.0 289 B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 S4B3.40 57.9% 68.20 -10.25 43.17 /.5 10.84 3621 0B 289 B PEAK 1 5550.00 116,72 ---evn woeee- 106,97 4.9 1094 36.09 0.0 289 B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
UMM 2A-L-H-2CAVG) L L U-HI1-U-H0-2A-A0-2CEAVG)
4 1 Ll
Av
) 325 35
163 163
8560 5300, 5430, 5410, 5510, 5550 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5M6.40 46.56 54.00 -7.44 36.86 .11 10.82 36.23 0.0 289 B AVERAGE 1 555000 106,42 ---nvv -vnees 96.62 34.9 10.9 36.66 0.00 289 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C144 of C402

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB






